ESIEEREN
Air Filter Assembly

1



TRISHRE AL

Air Filter Assembly

Fel RE YIRS o5 e HE Q.

Ser.No. Part No. ERP No. 650|654 (700|704]750]754({800|804]850|854
1 [700.11.101 B700.11.101/W &4 Elbow 1+1i181:8181§8181:81¢%81
2 |ZBJ15001 D16-15001-70-89: Mz$EDI0 Clamp D90 212:212:212:212:2i2
3 (800.11.102 B800.11.102 ERRE (E) Hose 1+1:1:+1:1:1§1:+1:81+%1
4 (800.11.011-1 B800.11.011-1/W ZE g 0424 (f &) iSupport weldment 1:1:1:1:81818181381¢%1
5 |GB/T5783 D01-5783-8X20-8.8: WE M8 X 20 Bolt M8x20 313:3:13:3:13:3:13:3:{3
6 [GB/T93 D05-93-08D H#J58 Washer 8 3:3:3:3:3:3:3:3:3:3
7 |GB/T93 D05-93-10D H#PE10 Washer 10 2:2:2:12:2:2:2:2:2:2
8 |GB/T5783 D01-5783-10X25-8.8 { BEFEM10 X 25 Bolt M10x25 212:212:212:212:212
9 (700.11.010-1 B700.11.010-1 (&3E2RE R, Air filter assembly 1+1i181:8181§8181:81¢%81
10 [700.11.010A B700.11.010A ZSyEER SRR Air filter assembly 1i1:1¢81:181813181¢81
11 |ZBJ15001 D16-15001-70-89: M&£ED70 Clamp D70 1+1:1:+1:1:1§1:+1:81+%1
12 (700.11.012 B700.11.012/W ZEygse: FEERESH Support Connecting weldment 1:1:1:1:81818181381¢%1
13 |GB/T97.1 D05-97.1-08 #.58 Washer 8 1+1:1:+1:1:1:1:1:81+1
14 |GB/T6170 D03-6170-8 BERIM10 Nut M10 1¢1:i181§8181§8181:81¢%81




;/% il] 7IN IE\ ﬁi
Cooling System Assembly

3



KRR

Cooling System Assembly

P RZ YRS SR Name #E Qty.

Ser.No. Part No. ERP No. 650(654|700]|704]750|754(800|804)850|854
1 |zBJ15001 D16-15001-70-89 ME4EDI0 Clamp D90 4 4.4 4 4.4 4 4 4 4
2 |700.13.110 B700.13.110 TR AR K B Inlet hose of water tank 1i1:1.1 1i1:1:1 1 1
3 |GB/T6170 D03-6170-10  WEREM10 Nut M10 8 8:8:8 8 8 8:8:8 8
4 1900.13.113 B900.13.113 I ETRY Y Bolt 212 . 2:212:12:2: 2 22
5 |800.13.010-3AL :B800.13.010-3AL 7K 48 24 5%, Water tank Assembly 1i1:1 1 1i1:1:1 1 1
6 |700.13.114 B700.13.114 KA K B Outlet hose of water tank 1i1:1 1 1i1:i1:1 1 1
7 14 HpE Compound washer 8:8:8:8:8:8:8:8:8:8
8 |700.13.130 B700.13.130 TR ER Hollow bolt 4 414 4 4.4 44 4 4
9 (800.13.040-1 B800.13.040-1 PLyMAHI 2% 5 Oil cooler assembly 1:1:1:1:1:1:1:1:1:1
10 |GB/T97.1 D05-97.1-08 HES Washer 8 2.2 .2 21222 2 22
11 |GB/T93 D05-93-8D B8 Washer 8 2.2 2 212122 2 22
12 |GB/T5783 DO01-5783-8X20-8.8 WEHMS X 20 Bolt M8x20 2.2, 2 212122 2 22
13 [700.13.112 B700.13.112 B Hr Rubber Washer 2 2. 22122 222 2
14 |700.13.013-2 B700.13.013-2 HLimA =t E B8 Oilinlet pipe assembly foroilcooleri 1 i1 i1 :i1i1i1i1i1i1i1
15 |GB/T5783 D01-5783-6X16 HEHM6 X 16 Bolt M6x16 4 4.4 4 4.4 4 4 4 4
16 |GB/T97.1 D05-97.1-06 HE6 Washer 6 4 414 4 4.4 44 4 4
17 |GB/T93 D05-93-6D #E6 Washer 6 4 4.4 4 4.4 4 4 4 4
18 |[700.13.123 B700.13.123/W %&£ Oil pipe keeper 6 6 6 6:6:6: 6 6 6 6
19 |GB/T6170 D03-6170-6 W2 FHM6 Nut M6 3:3 3 3i3:3:3 3 3:3
20 (700.13.014-2 B700.13.014-2 HLmA IR HMWE S8 Oiloutlet pipe assembly foroilcooler: 1 i1 :1:1:1:i1:i1i1:1:1
21 (700.13.111 B700.13.111 B R Rubber Washer 2 2. 22122 222 2
22 |GB/T95 D05-95-10 HE 10 Washer 10 4 4.4 4 4.4 44 4 4
23 (800.47.072 B800.47.072/T JKFEFMIEE 4 Support weldment forwatertank: 1 : 1 :1:1:1:1:1:1:1:1




Cooling System Assembly

Fe] R= YIRS i e BE Qty.

Ser.No. Part No. ERP No. 650(654|700]|704]750|754(800|804)850|854
24 |GB/T6178 D03-6178-10 WEREM10 Nut M10 4:4:4:4:4:4:4:14:4:4
25 |GB/T91 D09-91-2.5X30 442.5X30 Pin 2.5x30 4:4:4:4:4:4:4:4:4:14
26 |GB/T5783 D01-5783-12X25 (W #:M12 X 25 Bolt M12x25 4 :4:4:4:4:4:4:4:4:4
27 |GB/T93 D05-93-12 H#HpE 12 Washer 12 4:4:4:4:4:4:4:4:4:14
28 |GB/T97.1 D05-97.1-12 #5112 Washer 12 4:4:4:4:4:4:4:4:4:14




R ANHIRMHAE

Engine Control Mechanism

6



REWLERHPN 5B

Engine Control Mechanism

FE RE WIRLRAS o5 e HE Quy.

Ser.No. Part No. ERP No. 650|654 (700|704]750]754(800|804]850|854
1 ]700.20.018-2 B700.20.018-2 48 -khrgk S K Extinguish wire assembly 1+1i181§8181§8181:81¢%81
2 (800.20.012 B800.20.012 ZRAFWITEE Hand throttle assembly 1i1:181:181813181¢81
3 |GB/T93 D05-93-6D H4H8l6 Washer 6 3:3:13:13i3:13:13:3:3:3
4 |GB/T5781 D01-5781-6X16 #Z{EM6X 16 Bolt M6x16 3:3:3i3:13:3:3:3:3:3
5 [700.20.127A B700.20.127A FHIE% Cover,hand throttle 1:+1:1:1:1:1§1:+1:81+81
6 [GB/T96 D05-96-10 #HE10 Washer 10 1¢1:i181§8181§8181:81¢%81
7 |GB/T5780 D01-5780-10X45 WZ#M10 X 45 Bolt M10x45 1:1:1:1:1:1:1:1:1:1
8 |GB/T68 D02-68-6X30  WZE&TM6 X 30 Screw M6x30 3:3:3:3:3:3:3:3:3:3
9 (800.20.011 B800.20.011 R AR 1R S Foot throttle rocker weldment 1:1:1:1:1:1:1:1:1:1
10 |800.20.013-1 B800.20.013-1 Iy 19 LR .5 Ak Spring-type straight pin-slotted5x20: 1 : 1+ 1:1:1:1:1:1:1:1
11 |300.20.125 B300.20.125 [B] o7 B spring 1:1:1:1:1:1:1:1:1:1
12 |GB/T91 D09-91-2X16 FEA4H2X 16 Split pin 2x16 2:12:121212:12:12:12:212




REWLERHPN 5B

Engine Control Mechanism

Fe| RS YORHRAS o Name Hiik Qty.

Ser.No. Part No. ERP No. 650]654(700] 704|750 754|800(804| 850|854
13 |GB/97.1 D05-97.1-06 H4HEl6 Washer 6 6:6:6:6:6:6:6:6:6:6
14 |GB/T882 D09-882-5x20 44#HB5X 20 Bracket for wire 2:2:12:12:12:2:12:12:12:2
15 |800.20.106 B800.20.106 FHIT AR The hand accelerator adjustsapole: 6 : 6 : 6 : 6 : 6 :6 :6:6:6:6
16 [JB/T7940.1-1995:D11-7940.1-6x1 yli$FM6 The oil cup M6 T 7 7 77777717
17 |GB/97.1 D05-97.1-16 HuHE 16 Washer 16 1:1:1:1:1:1:1:1:1:1
18 |GB/91 D09-91-3x25 T O443 X 25 The openings sells 3 xs 25 1:1:1:1:1:1:1:1:1:1




%é%ﬁl‘é\ﬁﬁ (—' )
Clutch Assembly( [ )

9



EEHRER (—)
Clutch Assembly (1)

FEl_RE YIRS o5 Name HE Q.
Ser.No. Part No. ERP No. 650|654 (700(704(750]754]800|804|850(854
700.21.011A B700.21.011A B4 HREHK 1 1:1:1:1:1
850.21.011 B850.21.011 B A e 1:1 1 1
1 |GB/T874 D08-874-4x7 GETAXT Rivet 4x7 T2:72:72:72:72:72:72:72:72: 172
700.21.013 B700.21.013 FEEE BR 1:+1:14+11 1i1:+1:+14+1
2 [700.21.115 B700.21.115 AR Main wearing plate 2.2 .22 2:2 22 2:2
3 |700.21.114 B700.21.114 FEE R Main wearing plate hub 1:1:1:1 1:i1:1:1:1
4 1700.21.116 B700.21.116 X EEHE F [E B AR Main wearing plate fixedpiece: 1 i 1 i1 i1 i1:i1i1i1i1:1
5 1700.21.131 B700.21.131 SELApET Flat rivet 12:12:12:12:12:12:12:12:12: 12
6 |(700.21.101 B700.21.101 B4 ER Main pressure plateforclutch: 1 : 1 : 1 :1:1:1:1:{1:i1:1
7 |GB/T6171 D03-6171-8x1x30 HERM8 X 1 X 30 Nut M8x1x30 6:6:6:6:6:6:6:6:6:6
8 |GB/T5786 D01-5786-8x1 WEFEM8 X1 Bolt M8x1 3:1313i31313i3:3:131!3
9 [700.21.102 B700.21.102 e Disk spring 2:2:12:2:12:2:12:2:2:2
10 |700.21.112 B700.21.112 # Gasket 9:9:19:9:19:9:9:9:9:9
11 (700.21.103 B700.21.103 B BEEE i A iR Auxiliarywearingplatewelt: 1 : 1 :1:1:1:1:1:1:1:1
700.21.014 B700.21.014 Bl R B 15 B 1 1 1:1:1:1: 1 1 1:1
12 (700.21.118 B700.21.118 B BERE Auxiliary wearing plate 2:2:2:2:2:2
700.21.118A B700.21.118A gl EERE Auxiliary wearing plate 12:12:12: 12
13 (700.21.117 B700.21.117 B B e B Auxiliary wearingplatehub : 1 : 1 :1:1:1:1:1:1:1:1
14 (700.21.119 B700.21.119 Bl EEHE /[ 25 Aucxiliary wearing plate fixedpiece: 1 : 1 : 1 :1:1:1
700.21.119A B700.21.119A B EEEE FFH e 4 Auxiliary wearing plate fixed piece 1:i1:i1:1
15 |700.21.104 B700.21.104 Bl BE#E i AR Auxiliary wearing plate pressureplate: 1 : 1 : 1 {1 {1 :1:i1%¢{1%i1%1
16 [700.21.105 B700.21.105 s Clutch housing 1:1:1:1 1:i1:1:1:i1
17 (700.21.111 B700.21.111 /NG — 4 B T 52 BE Small shaft-fixed seat of throw-outlever i 3 { 3 1 3 {31 3:i3:i3:i3i{3:{3

10




g BeEHELAR (—)
Cont. Clutch Assembly (1)

e[ R= PR o e & Qty.

Ser.No. Part No. ERP No. 650]654(700[ 704|750 754|800({804| 850|854
18 |700.21.110 B700.21.110 4y E 2 R Fixed seat of throw-out lever 3:3:3:3:3:3:3:3:3:3
19 |[700.21.113 B700.21.113 Ay aml L R Adjusting spring of throw-outlever i 3 : 3 :3:13:13:3:3:3:3:3
20 (700.21.106 B700.21.106 BERES S Throw-out lever,clutch pressureplate: 3 1 3:3:3:i3:3:3:3:3:3
21 |GB/T97.1 D05-97.1-08 #.P58 Washer 8 6: 6:6:6:6:6:6:6:6:6
22 |GB/T91 D09-91- 3.2x16 FFH4H3.2X 16 Split pin 3.2x16 6:6:6: 6:6:6:6:6:6:6
23 1700.21.107 B700.21.107 INEN B S B A R 5 [ 7244 iSmall shaft-throw-out lever fixed with clotchhousing § 3 1 3 1 3 :3:3:3:3:3:3:3
24 1700.21.109 B700.21.109 S BRI IRAT Adjusting bolt for throw-outlever: 3 : 3:3:3:3:3:3:3:3:3
25 |GB/T5782 D01-5782-10x1.25x40 2 FEM10 X 1. 25 X 40 Bolt M10x1.25x40 313:3i13:3i13:3i13:3:3
26 |GB/T93 D05-93-10 JHE IR 10 Single coil springlock washer10: 6 i1 6 1 66  6:6: 6 6:6 6
27 |GB/T27 D01-27-10x40  WE#M10X 40 Bolt M10x40 212:212:212:212:2i2

11




BEHFDM (Z)

Clutch Assembly(II )

12



EEREE (D
Clutch Assembly (1II)

= = /S HE Qty.

S}?:-:- sztrtjzo. ?ﬁ’fﬁ? L Name 650|654(700|704]|750 7(§4y800 804(850(854
1 |GB/T276 D06-276-6023 yRVAFR%LAK60203 Deep groove ball bearing60203 : 1 :1:1:1:1:1:1:1:1:1
2 D06-276-996713 {& AN #2996713 Bearing 996713 1¢1:i181§8181§8181:81¢%81
3 [700.21.120-3  B700.21.120-3/W | B & 28 7 7K Ji Dust felt ring 11

800.21.120 B800.21.120 B4 AR iR R Dust felt ring 1i1:i1:1:1:81:1¢1
4 |GB/T1152 D11-1152-10x1 yl#FM10X 1 Oil cup M10x1 2:12:212:212:212:212
5 1700.21.124-1 B700.21.124-1 B-&54 A Dr /AR (Thrust bearing extension spring of clutch | 2 | 2

800.21.124-1 B800.21.124-1 (Z-&5e4f fydliA&$r /738 % ‘Thrust bearing extension spring of clutch 219:i92i19:92i19:i92i9
6 |700.21.122 B700.21.122/W B84 224y S dh 4 T Short separating shaft,clutch 1:1:1:1:81818181381¢%1
7 |[700.21.121 B700.21.121 BE BRI Thrusting seat ,clutch 1:1

800.21.121 B800.21.121 BEE I R Thrusting seat ,clutch 1:1:1:1:1381:81¢41
8 [700.37.109 B700.37.109/W :I1EZNUE4T Stop bolt 2:2:2:12:2:2:2:2:2:2
9 |GB/T343 {RBREN £2S7-1. 40 Low carbonsteelwireSz-1.40 :1:1 1:1:i1i1:1 1:i1: 1
10 |700.21.123 B700.21.123/W B4 54 B a4k Long separating shaft ,clutch 1+1i181§8181§8181:81¢%81
11 |GB/T1099 D20-1099-6x25 4 [R4#6 X 25 Woodruff key 6x25 l1i1i1i1:1:1:1i1i1:1
12 |GB/T5782 D01-5782-12x55 : HZ#M12%55 Bolt M12x55 212:212:212:212:212
13 1800.21.125 B800.21.125 BoRBYRE Controlling rocker,clutch 2:12:121212:12:12:12:212
14 |GB/T93 D05-93-12 HpE 12 Single coil springlockwasher12: 1 : 1 :1:1:1:1:1:1:1:1
15 |GB/T6170 D03-6170-12 BEREM12 Nut M12 2:12:212:212:2:12:212
16 |800.21.161 B800.21.161 A Handspike 1:1:1:1:1:1:1:1:1:1
17 |GB/T97.1 D05-97.1-10 #HE10 Single coil springlockwasher10: 1 : 1 :1:1:1:1:1:1:1:1
18 |GB/T91 D09-91-3.2x20 443. 2%20 Sell 3.2*20 1¢1i181§8181:8181:81¢%81
19 [800.21.159 B800.21.159 BRE B AF Nut 10- left 1:1i1:+1:1:+1:1:1:814%1
20 |GB/T6170 D03-6170-8 BE £EMS Nut M8 1:+1:1:+1:1:+1:1:+1:1+11

13




g JHeEsmEm (D)

Clutch Assembly (1II)

Fel RE WPRARTD o5 e B Quy.

Ser.No. Part No. ERP No. 650|654 (700|704]750]754({800|804]850|854
21 1160.43.103 B160.43.103/W &Iz Y Make to move to pull poleadjustmentfork : 1 {1 :1:1:i1:i1:i1:1i1}1
22 (JB/T7940.1 D11-7940.1-8x1 yhAFM8 X 1 Oil cup M8x1 1¢1:i181§8181§8181:81¢%81
23 1800.21.016-1/T :B800.21.016/T EA=d|aiRER S 4 Thecluchinthecenter shakesarmHantomatchapiece © 1 : 1 1 :1:1:1:1:1:1:1
24 1700.43.134-1 B700.43.124-1 EBfEEY Allied connect fork 1:1:1:1:1:1:1:1:1¢:1
25 |GB/T6170 D03-6170-10  WERRM10 Nut M10 222 2 22 22 2 2
26 [800.21.012-1  B800.21.012-1 | BS&SETYHPATIEA:  Thecuchis adjustable the Han pulling apole matchapiece” | 9 1 9 1 21 21212121212 2
27 |GB/T882 D09-882-10%32 44%HB10%*32 Sell stalk B 10*32 212:212:212:212:212
28 |GB/T91 D09-91-3.2x20 443. 2%20 Left-hand rod clevis 1:1:1:1:1:1:1:1:1:1
29 1800.21.017-1 B800.21.017-1/T | B & 25 it B 12 &1 The clutch pedal arm Han matchesapiece : 1 : 1 i1 :1:1:1:1:1:1:1
30 [184.21S.103 B184.21S.103 i E4&PRpkiR A Clutch pedal spring coil 1:1:1:1:13:813:8181381¢%1
31 |GB/T91 D09-91-3x16 443%16 Left-hand rod clevis 3x16 2:2:12:12:12:2:12:2:2:2
32 |GB/T97.1 D05-97.1-8 H#IE8 Single coil springlock washer8 : 1 :1:1:1:1:1:1:i1:1:1
33 |GB/T6172 D03-6172-10(7c ) MERFM10- £ Nut M10 - left 1 1 1:1 1:1:1:1:1 1
34 |700.43.152-1 B700.43.152-1/W  EjjeiE#E Y The left Xuan links fork 1:1:1:1:1:1:1:i1:1:1
35 |GB/T91 D09-91-3.2x8  443. 28 Left-hand rod clevis 3.2x8 2:2:12:12:12:12:12:2:2:2

14




Ann &* éM*J-I:*l]IL.‘};ﬁ (_ )
Clutch and Control Mechanism Assembly ( 1)

15



EEHRER (—)
Clutch Assembly (1)

el KRB PIRHRAS o Name B & Qty.

Ser.No. Part No. ERP No. 650|654 (700(704(750]754]800|804|850(854
1 1900.21.030 B900.21.030 4y B BREh K Release bearing 1 1 1 1:1:1 1
2 1800.21.213 B800.21.213 B3 58 Sl 2K R Release bearing seat 1: 1 1 1:1:1 1
3 (800.21.113 B800.21.113 R84 Pin 2: 2 2
4 1800.21.108 B800.21.108 BEESRE
5 (804.21.122 B804.21.122 BEE R0 EHE s Short separatingshaftclutch: 1 (1 :1:1:1:1:1:1:1:1
6 [700.37.109 B700.37.109/W :I1FZhg4T Stop bolt 212 21212 2:i2:2:2:2
7 |GB/T343 RBRAN££.S7-1. 40 LowcarbonsteelwireSz-140: 1 1 1 1:1:i1:1 1 1:1
8 [804.21.213 B804.21.213 BE4HRY Auxiliary clutch fork 1:1:1:1:1:1:1:1:1:1
9 |(804.21.123 B804.21.123 BEA R K i Long separatingshaft,clutch: 1 : 1 :1:1:1:1:1:1:1:1
10 |GB/T6171 D01-5783-12*10 M2 #M12 X 10 Bolt M12x10 1+1+81+81:1:1:81:81:81¢%1
11 |GB/T93 D06-93-12 HpE12 Washer 12 1:1:1:1:1:1:1:1:1:1
12 (800.21.109 B800.21.109 B & B ST 2n 1+1:+1+1:+1:1:1:1:1:i1
13 |184.21S5.103 B184.215.103 - 3 TS 1+181+1:1:1:81:81:81¢%81
14 |GB/T822 D09-822-10*%30 44%H ClevispinwithheadB10x30: 1 : 1 {1 :1:i1:1i1:1:1:1
15 |GB/T97.1 D06-97.1-10 H#PE10 Washer 10 1:+1:+1+1:+1:1:1:1:1:1
16 |GB/91 D09-91-3.2*20 JF 4 Split pin 3.2x20 1:1:1:1:1:1:1:1:1:1
17 1800.21.110 B800.21.110 Sty g RS 1:+1:+1:+1:+1:1:1:1:1:1
18 |GB/T5783 D01-5783-8*20 A& M8 X 20 Bolt M8x25 6 6:6:6:6:6:6:6:6:6
19 |GB/T93 D06-93-08D #4EE8 Washer 8 6 6:6:6 6:6:6:6:6:6
20 |900.21.021A B900.21.021A FhHHBEIEEHRHFHEHF Control handle assembly,PTOclutch: 1 (1§11 :1:1:1:1:1:1:i1
21
22
23 LB S BRAN

16




BEsELIRWNMEERK (Z2)
Clutch and Control Mechanism Assembly (11)

17



EEHRER (—)
Clutch Assembly (1)

el RE PIRHRAS g Name ¥ Qty.

Ser.No. Part No. ERP No. 650|654 (700(704(750]754]800|804|850(854
1 (400.21S.108 D18-996713 R HhHA&996713 Bearing 996713 1: 1:1:1:1:1:1:1:1:1
2 1800.21.212 B800.21.212 X4 R R Release buse ,mainclutch : 1 1: 1 :1:1:1:1:1:1:1
3 (800.21.113 B800.21.113 R84 Pin 2:2:12:2:2:2:2:2:2:2
4 1700.37.109 B700.37.109/W :IFZhiE4T Stop bolt 2:2 2:2:2 22 2:2:2
5 |GB/T343 {RBREN£2SZ-1. 40 LowcarbonsteelwireSz-140: 1 1 1 1:1:i1:1 1 1:1
6 |704.21.122 B704.21.122/W | B84 224y B8 duhy 4 B Short separatingshaftclutch: 1 : 1 :1:1:1:1:1:1:1:1
7 |(804.21.212 B804.21.212 FEESIRX Auxiliary clutch fork 1:+1:+1+1:+1:1:1:1:1:1
8 [704.21.123 B704.21.123/W ES & 224 B il Long separatingshaft,clutch: 1 : 1 :1:1:1:1:1:1:1:1
9 [800.21.105 B800.21.105 FTESRRBE Controlling rocker,clutch 1:1:1:1:1:1:+1:i1:1:1
10 |GB/T1099 D20-1099-6x25 > [4#6 X 25 Woodruff key 6x25 11 :1:1: 1:171:1:1: 1
11 |GB/T91 D09-91-3.2x20 443. 2%20 Left-hand rod clevis 2:2:12:12:2:2:12:2:2:2
12 |GB/T882 D09-882-10%32 45%HB10*32 Sell stalk B 10*32 2:212:121212:2:2:12:2
13 |700.43.134-1 B700.43.124-1 BEEEX Allied connect fork 1+181+1:1:1:81:81:81¢%81
14 |GB/T6170 D03-6170-10 BERFM10 Nut M10 1:+1:+1:+1:+1:1:1:1:1:1
15 1800.21.020 b800.21.020 - 2o iy o RS L 1:i1:i1:1:+1:1:1:1:1:1
16 |GB/T6172 D03-6172-10(%) SEREM10-/£ Nut M10 - left 1 1. 11371711 1 11
17 |700.43.152-1 B700.43.152-1/W  EjigiEEY The left Xuan links fork 1:+1:+1:+1:+1:1:1:1:1:1
18
19
20
21
22
23 LB S BRAN

18




BAREBRANMMER (=)
Clutch and Control Mechanism Assembly (111)

19



EEHRER (—)
Clutch Assembly (1)

s

Ser.No.

(%2

Part No.

YIRS
ERP No.

ey

Name

HE Qty.

650

654

700

704]750|754(800

804

850

854

800.21.011

B800.21.011

B A

800.37.104A

B800.37.104A

Bl

I shaft

O|lo|N|ocjO|B|lWIN|F

-
o

(=Y
(=Y

-
N

[EY
w

'—\
o

[EY
ol

=y
»

(BN
~

=
(00]

[EY
©

N
o

N
=

N
N

N
w

LB S RN

20




iH P AR B AR
Muffler Assy

21



HAE A E R

Exhaust System
FEl RE YIRS i e #E Q.
Ser.No. Part No. ERP No. 650 654(700|704]750]754(800|804]850|854
1 [700.22.010 B700.22.010  yHpEae Muffler 1:1:1:1 1 1.1 1 1:1
2 |GB/T5783 D01-5783-10x25 Z#M10 X 25 Bolt M10x25 4:4:4:4:4:4:4:4:4:14
3 |GB/T93 D05-93-10 H#PE10 Washer 10 8:18i18:i8:i8i8i8:8i8:8
4 (700.22.103 B700.22.103 HRERN Gasket, exhaust pipe 1i1:1:81:181:8181:81¢1
5 ]700.22.101-2/) :B700.22.101-2/) jHEEEE Exhaust pipe 1¢1i181§8181§8181:81¢%81
700.22.101A-1 :B700.22.101A-1 {HEETE Exhaust pipe 1:+1:i1:+1:1:+1:1:81:814+81
6 |(700.22.011 B700.22.011 PEERSH Protecting sleeve, weldment 1:1:1:1:1:1:1:1:1:1
700.22.011A B700.21.011A P HBEESMH Protecting sleeve, weldment 1:1:1:1:81818181381¢%1
7 |GB/T93 D05-93-6 #. 86 Washer 6 4:4:4:4:4:4:4:4:4:4
8 |GB/T5783 D01-5783-6x12 HEFEM6x12 Bolt M6x12 4:4:4:4:4:4:4:4:4:14
9 |GB/T93 D05-93-8 HPE8 Washer 8 6:6: 666 6i6:i6:6:6
10 |GB/T5783 D01-5783-8x16 4EFEM8x16 Bolt M8x16 6:6:6:6:6:6:6:6:6:6
11 |GB/T5783 D01-5783-10x30 & FM10x30 Bolt M10x30 4:4:4:4:4:4:4:4:4:4
12 (700.22.012 B700.22.012 P EEERESH Protecting sleeve, weldment 1i1:1:81:8181:8181:81¢%1
700.22.012A B700.22.012A =B FEREESH Protecting sleeve, weldment 1:1:1:1:1:1:1:1:1:1

22




AIHERK (—
Front Axle Assembly( I )

23



SR (—)
Front Axle Assembly (1)

2 2 S HE Qty.

s}?:.:. sztrtjzo. ?ﬁfﬁlﬁg L Name 650 654(700{704]|750 7(g4y800 804(850(854
1 [700.31.105 B700.31.105 H#5 Washer A A A A A
2 1700.31.106 B700.31.106 EMNE Locating sleeve 2 2 2 2 2
3 |GB/T97.1 D05-97.1-16 #PE 16 Washer 16 8 8 8 8 8
4 |GB/T 93 D05-93-16 #HE 16 Washer 16 8 8 8 8 8
5 |GB/T 5782 DO01-5782-16x135 WE#M16 X 135 Bolt M16x135 2 2 2 2 2
6 |[GB/T 5782 D01-5782-16x80 : B2 #:M16 X 80 Bolt M16x80 4 4 4 4 4
7 |(700.31.101 B700.31.101/W :FEZE Holder 1 1 1 1

650B.31.101 B650B.31.101/W {E48 Holder 1
8 (700.31.104 B700.31.104 BRE AR Washer for swing shaft 2 2 2 2 2
9 1700.31.016 B700.31.106 VEES) Oil sealing 2 2 2 2 2
10 |JB/T 7940.1 D11-7940.1-10x1:yliAFAM10 X 1 Oil cup M10x1 1 1 1 1 1
11 (700.31.013 B700.31.013 AEEHA Outer cover unit 1 1 1 1 1
12 |700.31.102 B700.31.102 RyERh Swing shaft 1 1 1 1 1
13 |700.31.103 B700.31.103 B ER Locating plate for swing shaft 1 1 1 1 1
14 |GB/T 93 D05-93-14 HupE 14 Washer 14 2 2 2 2 2
15 |GB/T 5782 D01-5782-14x35 2 #eM14 X 35 Bolt M14x35 2 2 2 2 2
16 |GB/T 5782 D01-5782-16x70 (BEEM16 X 70 Bolt M16x70 2 2 2 2 2

AEE Just right amout

24




@— 2
D 3
(SN~
'/ @
&
23
(D—s
(D—6
< "iy 20
2 (‘) 8
21 J 16—0 @
16 18 (7]
.717

BIAER (2D
Front Axle Assembly( Il )

25

SMEEHMS

Outer cover unit



BrEhE R (2D

Front Axle Assembly (II)

Fel RE PR 5 e i Quy.

Ser.No. Part No. ERP No. 650 654(700|704]750]754(800|804]850|854
1 |GB/T 6172 D03-6172-24x2 WERFM24 X 2 Nut M24x2 1 1 1 1 1
2 |GB/T 93 D05-93-24 H#pE 24 Washer 24 1 1 1 1 1
3 |700.31.115 B700.31.115 I pE Washer for vertical shaft 1 1 1 1 1
4 (700.31.113 B700.31.113 AR E Trapezoidal arm, right 1 1 1 1 1
5 1700.31.121 B700.31.121 SERBT A E Dust cap for vertical shaft 1 1 1 1 1
6 (700.31.016 B700.31.016 VEES) Oil sealing 1 1 1 1 1
7 |700.31.015 B700.31.015 NESEHSE CH) Inner cover unit, right 1 1 1 1 1
8 |JB/T 7940.1 D11-7940.1-10x1 :ylAAM10 X 1 Oil cup M10x1 2 2 2 2 2
9 |GB/T575 D01-575-16x1.5x110 B M16 X 1. 5X 110 Bolt M16x1.5x110 3 3 3 3 3
10 (700.31.120 B700.31.120 Y EREE Supprot sleeve 3 3 3 3 3
11 |GB/T 97.1 D05-97.1-16 #PE 16 Washer 16 3 3 3 3 3
12 |GB/T 93 D05-93-16 #pE 16 Washer 16 3 3 3 3 3
13 |GB/T 6172 D03-6172-16x1.5 428RM16X 1.5 Nut M16x1.5 3 3 3 3 3
14 |GB/T 301 D06-301-51109 i#hz&51109 Bearing 51109 1 1 1 1 1
15 |GB/T 9877.1 D07-9877.1-60x85x14-F : i 5} FBGO X 85 X 14 Oil sealing FB60x85x14 2 2 2 2 2
16 |GB/T 1099 D20-1099-10x13x32 1410 X 13 X 32 Key 10x13x32 1 1 1 1 1
17 |700.31.011 B700.31.011 BErRe Steering knuckle weldment 1 1 1 1 1
18 |700.31.111 B700.31.111 B8 Bolt for front hub 6 6 6 6 6
19 |700.31.112 B700.31.112 IRy 4 Front hub 1 1 1 1 1
20 |700.31.110 B700.31.110 BB R Nut for front hub 6 6 6 6 6
21 |GB/T 893.1 D10-893.1-85 41585 Circlip 85 1 1 1 1 1
22 |GBI/T 297 D06-297-32209 i%h#32209 Bearing 32209 1 1 1 1 1
23 |GB/T 297 D06-297-32306 :#li&32306 Bearing 32306 1 1 1 1 1

26




. prEbERL (2D
Cont. Front Axle Assembly (II)

Frs K5 VIR Sk Narme HE Qty.
serNo.|  Part No. ERP No. 650(654|700| 704|750 754|800{804|850| 854
24 |700.31.117 B700.31.117 #hA& IEIREAE Trust washer for bearing 1 1 1 1 1
25 (700.31.118 B700.31.118 2R} Nut 1 1 1 1 1
26 |GB/T 91 D09-91-4x40 444X 40 Pin 4x40 1 1 1 1 1
27 [700.31.109 B700.31.109 %8 gLEk Gasket of hub cover 1 1 1 1 1
28 |700.31.108 B700.31.108 HiH = Hub cover of front wheel 1 1 1 1 1

Al




)
Y/

A

ShEE

Outer cover unit

15

<t —
—

22
12

O

A /

%@ﬂ“‘u h\\

16

)

B (
Front Axle Assembly(IIT )

Al

28



Hr#LER ()

Front Axle Assembly (III)

Fel RE PR o5 e #E Q.

Ser.No. Part No. ERP No. 650 654(700|704]750]754(800|804]850|854
1 |GB/T5785 D01-5785-16x1.5x110 WEARM16 X 1. 5X 110 Bolt M16x1.5x110 3 3 3 3 3
2 1700.31.120 B700.31.120 Y EEE Supprot sleeve 3 3 3 3 3
3 |GB/T97.1 D05-97.1-16 #PE 16 Washer 16 3 3 3 3 3
4 |GB/T 93 D05-93-16 #HE16 Washer 16 3 3 3 3 3
5 |GB/T 6172 D03-6172-16x1.5 42RM16X 1.5 Nut M16x1.5 3 3 3 3 3
6 [GB/T 6172 D03-6172-24x2 HZ&RIM24 X 2 Nut M24x2 1 1 1 1 1
7 |GB/T 93 D05-93-24 HupE24 Washer 24 1 1 1 1 1
8 [700.31.115 B700.31.115 SRR Washer for vertical shaft 1 1 1 1 1
9 |[700.31.119 B700.31.119 ERE Trapezoidal arm, left 1 1 1 1 1
10 |[700.31.121 B700.31.121 SEEBG B Dust cap for vertical shaft 1 1 1 1 1
11 |700.31.016 B700.31.016 Vi ES) Oil sealing 1 1 1 1 1
12 [JB/T 7940.1 D11-7940.1-10x1 ylAAM10 X 1 Oil cup M10x1 2 2 2 2 2
13 |700.31.012 B700.31.012 NEBHG (7 Inner cover unit, left 1 1 1 1 1
14 |GB/T 301 D06-301-51109 :#f&51109 Bearing 51109 1 1 1 1 1
15 |GB/T 9877.1 D07-9877.1-60x85x14-F : Y 35 FB60 X 85 X 14 Oil sealing FB60x85x14 2 2 2 2 2
16 (700.31.011 B700.31.011 BhTEaEe Steering knuckle weldment 1 1 1 1 1
17 |GB/T 1099 D20-1099-10x13x32 : 410 X 13X 32 Key 10%13x%32 1 1 1 1 1
18 (700.31.111 B700.31.111 B8 Bolt for front hub 6 6 6 6 6
19 |700.31.110 B700.31.110 TR BB RE Nut for front hub 6 6 6 6 6
20 |700.31.112 B700.31.112 EE:% Front hub 1 1 1 1 1
21 |GB/T 893.1 D10-893.1-85 41585 Circlip 85 1 1 1 1 1
22 |GB/T 297 D06-297-32209 :#f1&32209 Bearing 32209 1 1 1 1 1
23 |GB/T 297 D06-297-32306 :#i&32306 Bearing 32306 1 1 1 1 1

29




SE. AIHHERR (=D
Cont. Front Axle Assembly (III)

3 3 ke HE Qty.
S}?:-—’:li- Pz;rtrt?No. %ﬁfﬁ? L Name 650 654(700{704]|750 7(§4y800 804)850|854
24 1700.31.117 B700.31.117 B IR Trust washer for bearing 1 1 1 1 1
25 |GB/T 91 D09-91-4x40 54X 40 Pin 4x40 1 1 1 1 1
26 (700.31.118 B700.31.118 WE R} Nut 1 1 1 1 1
27 |700.31.109 B700.31.109 B SR Gasket of hub cover 1 1 1 1 1
28 (700.31.108 B700.31.108 GRS Hub cover of front wheel 1 1 1 1 1

30




ATdE R (M)
Front Axle Assembly(IV )

31

EHVE

Trapezoidal arm, left




B (1)

Front Axle Assembly (IV)

RS YRR o e HE Quy:

Ser.No. Part No. ERP No. 650]654(700|704]750]754(800|804]850|854
1 |GB/T 9459 D03-9459-16x1.5 W2RM16X 1. 5 Nut M16x1.5 2 2 2 2 2
2 |GB/T91 D09-91-4x30 44X 30 Pin 4x30 2 2 2 2 2
3 |GB/T 93 D05-93-16 #PE 16 Washer 16 2 2 2 2 2
4 (700.31.020 B700.31.020 AR L B Ball joint assembly, right 1 1 1 1 1
5 |GB/T 6173 D03-6173-20x1.5 42RM20X 1. 5 Nut M20x1.5 1 1 1 1 1
6 |700.31.137-1 B700.31.137-1 AEHNAFAEE Inner connecting pipe of cross pull rod, right | ] 1 1 1 1
7 |GB/T 6171 D03-6171-12 BEREM12 Nut M12 2 2 2 2 2
8 |GB/T 93 D05-93-12 H#E12 Washer 12 2 2 2 2 2
9 |GB/T97.1 D05-97.1-12 HPE12 Washer 12 2 2 2 2 2
10 (700.31.153 B700.31.153 Bhse+ Clip of cross pull rod 2 2 2 2 2
11 |GB/T5782 D01-5782-12x50 : #&#M12 X 50 Bolt M12x50 2 2 2 2 2
12 |700.31.154 B700.31.154 i EOR an Cross pull rod 1 1 1 1 1
13 (700.31.138 B700.31.138 ERPifFRN e Inner connecting pipe of cross pull rod, left | ] 1 1 1 1
14 |GB/T 6173 D03-6173-20x1.5(72) WERFM20 X 1. 575 Nut M20x1.5 left 1 1 1 1 1
15 |700.31.022 B700.31.022 EBERE L Bk, Ball joint assembly, left 1 1 1 1 1

32




BIECE R STER s )
Front Ballast & Bracket (optional)

33



BIME L CE (53
Front Ballast & Braket Coptional)

FE| RS N o5 Name K& Qly.

Ser.No. Part No. ERP No. 650|654|700|704|750(754(800|804| 850|854
1 |GB/T 6107 D03-6107-16 EREM16 Nut M16 4 :4:4:4:4:4:4:4:4:4
2 |(GBI/T 93 D05-93-16 #E16 Washer 16 10;10:10;10:10:10:10;10:10: 10
3 [GBIT97.1 D05-97.1-16 16 Washer 16 10{10:10;10:10:10: 10:10: 10} 10
4 (700.31.201 B700.31.201 BEAT Screw Lever 2:121212:21212:121212
5 [700.31.214 B700.31.214 Hij fig 2 Front ballast 6:6:6:6:6:6:6:6:6:6
6 |[300E.31.011 B300E.31.011 ®iBcESESH Connect pin 1i1:i1+31:1i1i1:1:1+¢1
7 [300E.35.020 B300E.35.020 &SGR ESH Split pin 1:1:1:1:1:1:1:1:1:1
8 |GB/T5786 D01-5786-18x1.5-50  BEAEM18 X 1. 5X 50 Bolt M18x1.5x50 414141 4:4:4:4:4:4:4
9 [GB/T93 D05-93-18 HPE18 Washer 18 4 :4:4:4:4:4:4:4:4:4
10 |700.31.203 B700.31.203 P Washer 44141 4:4:4:4:4:4:4
11 |700.31.024-3 B700.31.024-3 FETIEEEM Bracket 1i1:131:i1i1:1:1:1:1
12 |GB/T5783 D01-5783-16x35  #&#£M16 X 35 Bolt M16x35 6:6:6:6:6:6:6:6:6:6
13 |GB/T93 D05-93-16 #PE16 Washer 16 10:10:10:10:10:10: 10: 10: 10: 10
14 |GB/T97.1 D05-97.1-16 #E16 Washer 16 6 6:6:6: 6:6:6:6:6:6
15 |GB/T5782 D01-5782-16x35  #2#&M16 X 35 Bolt M16x35 4 :4:4:4:4:4:4:4:4:4

34



AN

m@!

v,
/4
T ) s 2
§—ammm )
o~ e @)

Front Driving Axle Assembly( [ )

35



BIRBIHFE A (—)

Front Driving Axle Assembly( 1)

Fel RE PR o5 e #E Q.

Ser.No. Part No. ERP No. 650]654(700|704]750]754(800|804]850|854
1 |GB/T 5782 D01-5782-16x135 W #M16 X 135 Bolt M16x135 2 2 2 2 2
2 |GB/T 93 D05-93-16 #HE 16 Washer 16 8 8 8 8 8
3 |GB/T97.1 D05-97.1-16 #PE 16 Washer 16 8 8 8 8 8
4 (704.31.101-1 B704.31.101-1/W f£48 Holder 1 1 1 1

654.31.101 B654.31.101/W FEZE Holder 1

5 (700.31.106 B700.31.106 EMNE Locating sleeve 2 2 2 2 2
6 [GB/T 5782 D01-5782-16x80 : #2#:M16 X 80 Bolt M16x80 6 6 6 6 6
7 |GB/T 93 D05-93-18 H#E 18 Washer 18 4 4 4 4 4
8 |GB/T 5785 D01-5785-18x1.5x70  WEAEM18 X 1. 5X 70 Bolt M18x1.5x70 4 4 4 4 4
9 |704.31.001 B704.31.001 EIER=1)5i9857 Front Driving Axle Assembly 1 1 1 1 1

36




BIOREIEE A (Z)
Front Driving Axle Assembly( I )

37



BIRBIHF B A (=)

Front Driving Axle Assembly(1I)

P RZ YRS 27K Name #E Qty.

Ser.No. Part No. ERP No. 650]654(700|704]750]754(800|804]850|854
1 |GB/T5783 D01-5783-8x20 WE#M8X20-Zn * D Bolt M8x20-Zn-D 1 1 1 1 1
2 |GB/T93 D05-93-8 PEL I 8 Single coil spring lock washer 8 1 1 1 1 1
3 [704.31.213 B704.31.213 VH T4 e S B Cylinder pin roll assembly 1 1 1 1 1
4 |GB/T 1152 D11-1152-10x1 :ylAFM10X 1 Oil cup M10x1 2 2 2 2 2
5 |704.40.131 B704.40.131 HEY pipe 1 1 1 1 1
6 |(700.40.112 B700.40.112 ZDERFEM16X 1. 5 Hollow bolt M16x1.5 2 2 2 2 2
7 |JB/T 982 D05-982-16 #PE 16 Washer 16 4 4 4 4 4
8 |704.40.020 B704.40.020 VTHELETEE B Cylinder rigid pipe assembly , left 1 1 1 1 1
9 (704.31.212 B704.31.212 AY%h Pin roll 1 1 1 1 1
10 |704.31.214 B704.31.214 B 1 Washer of pin roll I 2 2 2 2 2
11 |GB/T91 D09-91-4x30 FFEO454X30 Split pin 4x30 3 3 3 3 3
12 |704.31.021 B704.31.021 % ) YR 4R o Steering cylinder assembly 1 1 1 1 1
13 |GB/T 6171 D03-6171-16x1.5 48 RM16X 1. 5 Nut M16x1.5 2 2 2 2 2
14 |704.31.022 B704.31.022 EIRBEEL SR Left ball joint assembly 1 1 1 1 1
15 |704.31.201 B704.31.201 BN an Cross drawbar 1 1 1 1 1
16 |GB/T 6173 D03-6173-24x1.5 #E2RFM24 X 1. 5 Nut M24x1.5 1 1 1 1 1
17 |704.31.023 B704.31.023 HERE L Bk, Right ball joint assembly 1 1 1 1 1

38




™

Lo

< WL©~ '@-—b“\.v/
Do k)1

4

(o]

)

> —

BRI E A (
Front Driving Axle Assembly/(III )

39



BrRBIHT BB ()

Front Driving Axle Assembly(III)

Fel RE PR o5 e HE Q.

Ser.No. Part No. ERP No. 6501654(700(704(750]754]800|804|850(854
1 |GB/T 5786 D01-5786-10x1.25x30  HEARM10 X 1. 25 X 30 Bolt M10x1.25x30 12 12 12 12 12
2 [JB/T7940.1 D11-7940.1-10x1: Hi@ N JEEMWMMMI0X 1 Oil cup M10x1 5 5 5 ) )
3 [704.31.108 B704.31.108 EwTHe King pin 4 4 4 4 4
4 (704.31.123 B704.31.123 ik e Adjusting shim A A A A A
5 (704.31.131 B704.31.131 NiED) Oil sealing 4 4 4 4 4
6 |GB/T297 D06-297-32006 :#f&32006 Bearing 32006 4 4 4 4 4
7 |[704.31.133 B704.31.133 s Orifice cover 4 4 4 4 4
8 |704.31.106 B704.31.106 yaxzA Rl Right steering joint 1 1 1 1 1
9 (704.31.118 B704.31.118 PR A g A2 Bolt 2 2 2 2 2
10 (704.31.112 B704.31.112 EILian Front axle housing 1 1 1 1 1
11 |704.31.164 B704.31.164 PN Gasket 1 1 1 1 1
12 |184.31.124 B184.31.124 @R Air pipe 1 1 1 1 1
13 |184.31.125 B184.31.125 HEMEE Air plug 1 1 1 1 1
14 |GB/T71 D02-71-12x50 W&4TM12X 50 Bolt M12x50 2 2 2 2 2
15 |GB/T6172.1 D03-6172.1-12 4ERF12 Nut 12 2 2 2 2 2
16 [QC/T378 D01-QC378-Z3/4-14  WE $E73/4" —14 Plug Z3/4" -14 1 1 1 1 1
17 |GB/T3452.1 D07-3452.1-25x2.65 : 0F 2% 1} P8 25 X 2. 65 O-seal ring 25%2.65 1 1 1 1 1
18 |JB/T982 D17-982-20 HEmHEE 20 Washer 20 1 1 1 1 1
19 |704.31.137 B704.31.176 W g Plug 1 1 1 1 1
20 |704.31.176 B704.31.176 EEZ R Front swing shaft 1 1 1 1 1
21 [GB/T 93 D05-93-12 HHE12 Woasher 12 8 8 8 8 8
22 |GB/T 5783 D01-5783-12x35 #ZFEM12 X 35 Bolt M12x35 4 4 4 4 4

A EE Just right amout

40




2. BTSSR ()
Cont. Front Driving Axle Assembly(III)

FEl RE YRS i e B Qty.

Ser.No. Part No. ERP No. 6501654(700(704(750]754]800|804|850(854
23 |704.31.178 B704.31.178 IR e DS Dust cap for front swing shaft 1 1 1 1 1
24 |704.31.177 B704.31.177 EIRER N EES) Front skeleton oil sealing 1 1 1 1 1
25 (704.31.180 B704.31.180 BT E Front sleeve 1 1 1 1 1
26 (704.31.181 B704.31.181 BT ¥R PR A oy R R Bearing housing of front swing shaft 1 1 1 1 1
27 |704.31.174 B704.31.174 R e VA= Fixed flange of swing shaft 1 1 1 1 1
28 (704.31.173 B704.31.173 bl e oy Locking washer of swing shaft 1 1 1 1 1
29 |704.31.175 B704.31.175 EahiERRR A Adjusting washer of swing shaft 1 1 1 1 1
30 |704.31.172 B704.31.172 Bl k= A Fixed flange cover 1 1 1 1 1
31 |GB/T 5782 D01-5782-12x55 Z#M12 X 55 Bolt M12x55 4 4 4 4 4
32 |GB/T 5782 D01-5782-16-40 H2#:M16 X 40 Bolt M16x40 3 3 3 3 3
33 |704.31.105 B704.31.105 pt e Left steering joint 1 1 1 1 1
34 1704.31.130 B704.31.130 MiES) Oil sealing 2 2 2 2 2
35 (704.31.127 B704.31.127 BE5WE Combined sleeve 2 2 2 2 2
36 |704.31.104 B704.31.104 B2 5l Flange shaft 2 2 2 2 2
37 [JB/T 2600 D07-2600-SD90x120x12: yi 35 SD90 X 120 X 12 Oil seal SD90x120x12 2 2 2 2 2
38 |GB/T 297 D06-297-2007112E : #l 7K 2007112E Bearing 2007112E 2 2 2 2 2
39 |GB/T5786 D01-5786-12x1.25x25 BEFEM12 X 1. 25 X 25 Bolt M12x1.25x25 20 20 20 20 20
40 |704.31.111 B704.31.111 L2t g Hub 2 2 2 2 2
41 |GB/T 119 D09-119-10x20 44B10X 20 Pin B10x20 4 4 4 4 4
42 |GBI/T 297 D06-297-2007113E : i 7K 2007113E Bearing 2007113E 2 2 2 2 2
43 (704.31.126 B704.31.126 BN Locking ring 2 2 2 2 2
44 1704.31.109 B704.31.109 it Spider 2 2 2 2 2
45 (704.31.122 B704.31.122 #E Washer 2 2 2 2 2

41




2. BTSSR ()
Cont. Front Driving Axle Assembly(III)

R PR i e R Q.

Ser.No. Part No. ERP No. 650(654| 700( 704| 750{ 754|800{804| 850|854
46 |704.31.121 B704.31.121 A X Locking washer 2 2 2 2 2
47 (704.31.135 B704.31.135 5] 2 RE Round nut 2 2 2 2 2
48 1704.31.103 B704.31.103 % P8 Ring gear 2 2 2 2 2

42



<

(

&

D7

AIIRENAF A (I )
Front Driving Axle Assembly (IV )

43



BrIREh T Ak (1)

Front Driving Axle Assembly(IV)

Fel RE PR o5 e HE Q.

Ser.No. Part No. ERP No. 6501654(700(704(750]754]800|804|850(854
1 [GB/T 5783 D01-5783-10x25 Z#:M10 X 25 Bolt M10x25 8 8 8 8 8
2 |GB/T 93 D03-93-10 H#HE10 Washer 10 8 8 8 8 8
3 [704.31.140 B704.31.140 h 7K Bearing housing 2 2 2 2 2
4 (704.31.139 B704.31.139 ik e Adjusting shim A A A A A
5 |GB/T 297 D06-297-30209 %h#& 30209 Bearing 30209 2 2 2 2 2
6 |GB/T93 D03-93-12 H#HE12 Washer 12 10 10 10 10 10
7 |GB/T 5783 D01-5783-12x35 2 #:M12 X 35 Bolt M12x35 10 10 10 10 10
8 [704.31.138 B704.31.138 IR A 7 Differential support 1 1 1 1 1
9 (704.31.191 B704.31.191 W sh [F 4 R e A Bolt for diriven conical gear 10 10 10 10 10
10 (704.31.142 B704.31.142 MEh R A5 Driven conical gear,big 1 1 1 1 1
11 |GB/T 119 D09-119-A6x50 44A6X 50 Pin A6x50 1 1 1 1 1
12 |704.31.148 B704.31.148 EIREET Differential housing 1 1 1 1 1
13 |GB/T 9459 D03-9459-10x1 WERM10X 1 Nut M10x1 10 10 10 10 10
14 |GB/T91 D09-91-2x10 FAa4H2X10 Split 2x10 10 10 10 10 10
15 |704.31.147 B704.31.147 pmh e 1RIB g Thrust washer of semiaxle gear A A A A A
16 |704.31.146 B704.31.146 F R Semiaxle gear 2 2 2 2 2
17 |704.31.144 B704.31.144 ITE W IEB#E Thrust washer of planetary gear A A A A A
18 |704.31.145 B704.31.145 ITEN® Planetary gear 2 2 2 2 2
19 |704.31.143 B704.31.143 ITEH Planetary shaft 1 1 1 1 1
20
21
22

A & Just right amout

44




14

N

16

—

:
W ——

BIORENAF 2R (H)
Front Driving Axle Assembly(V )

45



BrIRBhHT Bk (1)

Front Driving Axle Assembly(V)

Fel RE YRR o e Hiik Qty.

Ser.No. Part No. ERP No. 650]654(700|704]750]754(800|804]850|854
1 |704.31.170 B704.31.170 JEHTE Rear sleeve 1 1 1 1 1
2 |704.31.171 B704.31.171 J5 PR T K R Bearing housing of rear swing shaft 1 1 1 1 1
3 |GB/T 1152 D11-1152-10x1 iyl#ARM10X 1 Oil cup M10X1 1 1 1 1 1
4 1704.31.150 B704.31.150 J& B 22 Ht Rear skeleton oil sealing 1 1 1 1 1
5 |704.31.152 B704.31.152 JEiEsps 2 E Dust cap for rear swing shaft 1 1 1 1 1
6 |704.31.159 B704.31.159 i 'ZNE R Locking nut 1 1 1 1 1
7 |[704.31.157 B704.31.157 R Bl Spacer ring 1 1 1 1 1
8 [JB/T2600 D07-2600-SG50x72x12 : Y FFSGH0 X 72 X 12 Oil sealing SG50x72x12 1 1 1 1 1
9 |GB/T3452.1 D07-3452.1-31.5x1.8 : 0F 25 3 B8] 31. 5X 1. 8 O-seal ring 31.5x1.8 1 1 1 1 1
10 |GB/T308 D13-308-5 NERS Steel ball 5 1 1 1 1 1
11 |704.31.153 B704.31.153 fE Spacer sleeve 1 1 1 1 1
12 |GB/T297 D06-297-32207 #f1&32207 Tapered roller bearing 32207 1 1 1 1 1
13 |704.31.154 B704.31.154 X B[54 5 50 T AR R Bearing housing of drive conical gear 1 1 1 1 1
14 |704.31.156 B704.31.156 ik e Adjusting shim A A A A A
15 [GB/T3452.1 D07-3452.1-103x3.55 : OF %5 45 B8] 103 X 3. 55 O-seal ring 103x3.55 1 1 1 1 1
16 |GB/T297 D06-297-30308 :#fj&30308 Tapered roller bearing 30308 1 1 1 1 1
17 |704.31.155 B704.31.155 IR HELE Driving conical gear 1 1 1 1 1

A EE Just right amout

46




AR BN (77)
Front Driving Axle Assembly(VI )

47



BrIRBHT BB (73)

Front Driving Axle Assembly(VI)

FE| RS YORHRAS o5 Name Y Qy.

Ser.No. Part No. ERP No. 6501654(700(704(750]754]800|804|850(854
1 |GB/T894.1 D10-894.1-30 4530 Circlip for shaft 30 2 2 2 2 2
2 |GB/T893.1 D10-893.1-55 455 Circlip for hole 55 2 2 2 2 2
3 [704.31.116 B704.31.116 G ARy Sleeve for front shaft 2 2 2 2 2
4 |GB/T3452.1 D07-3452.1-69x3.55 OFF 25+ [B]69 X 3. 55 O-seal ring 69x3.55 2 2 2 2 2
5 |GB/T276 D06-276-6006 %hA&6006 Tapered roller bearing 6006 2 2 2 2 2
6 |JB/T2600 D07-2600-SD35x55x11 -y 3FSD35 X 55 X 11 Oil sealing SD35%55x11 2 2 2 2 2
7 |[704.31.117 B704.31.117 By BB Dust cap 2 2 2 2 2
8 |GB/T894.1 D10-894.1-22 422 Circlip for shaft 22 6 6 6 6 6
9 (704.31.124 B704.31.124 TR Washer for planetary gear 12 12 12 12 12
10 |704.31.102 B704.31.102 ITER Planetary gear 6 6 6 6 6
11 |GB/T309 D06-309-5x25.8 ¥&4}+5X 25. 8 Needle 5x25.8 102 102 102 102 102
12 |704.31.125 B704.31.125 TR Planetary shaft 6 6 6 6 6
13 |GB/T3452.1 D07-3452.1-20x1.8: 0% 41 B 20 X 1. 8 O-seal ring 20x1.8 6 6 6 6 6
14 |GB/T5786 D01-5786-10x1.25x30: WEFEM10 X 1. 25 X 30 Bolt M10x1.25%30 20 20 20 20 20
15 |JB/T982 D17-982-20 o BB EE 20 Washer 20 2 2 2 2 2
16 |704.31.137 B704.31.137 BEZEM20X 1. 5 Plug M20x1.5 2 2 2 2 2
17 |704.31.141 B704.31.141 ITEZR Planetary frame 1 1 1 1 1
18 [704.31.120 B704.31.120 & Sleeve 2 2 2 2 2
19 |704.31.107 B704.31.107 IPRE Central main gear 2 2 2 2 2
20 |704.31.012 B704.31.012 5 AL B S Rk Cardan transmission shaft assembly 2 2 2 2 2

48







HIE B A
Front Wheel Assembly

FE| KRB YORHRAS g Name Bk Qty.
Ser.No. Part No. ERP No. 650(654(700[704|750(754|800(804|850( 854
1 [GB/T2979 D14-2979-D-6.5-20(W) { 4} 2 f46. 50—20 Cover tire6.50-20 2 2 2 2 2
GB/T2979-1999 :D14-2979-D-6.5-20(N) ; ;J ¥ i 6. 50—20 Inner tube 6.50-20 2 2 2 2 2
700.32.011 B700.32.011 RS Front rim weldment 2 2 2 2 2

50






I LY
Front Driving Wheel Assembly

FEl RE YIRS i e B Qty.
Ser.No. Part No. ERP No. 6501654(700(704(750]754]800|804|850(854
1 |GB/T2979 D14-2979-D-8.3-24(W) : /N8B i 8. 3-24 Cover tire 8.3-24 2 2 2 2 2
GB/T2979 D14-2979-G-8.3-24(W) (7K FH B AMEE A 8. 3-24  iCover tire 8.3-24 (Paddyfield tractor) 2 2 2 2 2
GB/T2979 D14-2979-G-9.5-24(W) i 7K FH G APEE G 9. 5-24  Cover tire9.5-24 (Paddyfield tractor) 2 2 2 2 2
2 |GB/T2979 D14-2979-D-8.3-24(N) | N ¥ i 8. 3-24 Inner tube 8.3-24 2 2 2 2 2
GB/T2979 D14-2979-G-8.3-24(N) : 7K FH i N ¥ i 8. 3-24 Inner tube8.3-24(Paddyfield tractor) 2 2 2 2 2
GB/T2979 D14-2979-G-9.5-24(N) - 7K FH B N % iR 9. 5-24 Inner tube9.5-24(Paddyfield tractor) 2 2 2 2 2
3 [704.32.011 B704.32.011 GlEt e i Front rim weldment 2 2 2 2 2
704.32.011B B704.32.011B ®i#iEE14 Front rim weldment 2 2 2 2 2
4 1704.31.192 B704.31.192 BB Bolt for front hub 12 12 12 12 12
5 (400.39.119 B400.39.119 BB R Nut for rear hub 12 12 12 12 12

52




BRI AM
Rear Driving Wheel Assembly

53



JEE L 95y
Rear Drving Wheel Assembly

FE RE YIRS . Narme & Qty.
Ser.No. Part No. ERP No. 650|654(700(704(750]754]|800|804|850(854
1 |GB/T2979 D14-2979-Q-14.9-30(W) : IR ZN #B AP i 14. 9-30 Cover tire 14.9-30 2:2:2:12:2:2:2:2:2:2
GB/T2979 D14-2979-Q-16.9-30(W) IR EN ¥ 4P iR 16. 9-30 (i%3%) - Cover tire 14.6-30 2:2 2:2:2:2:2 2:2:2
GB/T2979 D14-2979-G-11-32(W) IR Z#B AP iR 11-32 (3% 3E) iCover tire 11-32 2:212:1212:12:2:2:12:2
2 |GB/T2979 D14-2979-Q-14.9-30(N) (B Fh % N G 14. 9-30 Inner tube 14.9-30 2:2:2:i2:2:2:2:2:2:2
GB/T2979 D14-2979-Q-16.9-30(N) : ZXZ} 48 N i 16. 9-30 (& 2&) : Inner tube 14.6-30 2:12:12:2:12:2:2:212:12
GB/T2979 D14-2979-G-11-32(N) : BX Bfj % P 5 11-32 (3%23%) :Inner tube 11-32 212 2:12:2:2:2:2:12:2
3 |GB/T6171 D03-6171-16x1.5 #2RM16X 1. 5 Nut M16x1.5 24:24:124:24:24:24:24:24:24:24
4 |GB/T93 D05-93-16 #PE 16 Washer 16 36:36:36:36:36:36:36:36: 36: 36
5 |GB/T95 D05-95-16 #5116 Washer 16 24:24124:124:24:24:24:24:24:24
6 |[700.34.105 B700.34.105 Loy Spoke 2121212121 2:2:2:12:2
7 |GB/T13 D02-13-16x80 W&4TM16X 80 Bolt M16x80 12:12:112:12:12:12:12: 12112112
8 (700.34.012 B700.34.012 ool CEa g Rim welement 2:2:12:12:12:2:12:2:12:2
9 [700.34.101 B700.34.101 ACEIER Bolt 12:12:12:12:12:12:12:12:12: 12
10 |700.34.102 B700.34.102 JGECE Rear balance weight 8: 8: 8:8:8:8:8:8:8:8
11 |700.34.103 B700.34.103 ACE T i Bolt 12112:12:12:12:12:12:12:1 12112
12 |700.34.104 B700.34.104 #E Washer 12:12:12:12:12:12:12:12:12:12
13 |GB/T5785 D01-5785-16x1.5x60 :HEFEM16 X 1. 5X 60 Bolt M16x1.5x60 12:112:12:112:12:12:12: 12112112

54




TIRBEM (—)
Gearbox Assembly( | )

55



ZEMER (—) ME

Gearbox Assembly(VI)

Fel R o8 WRRI . % e HE Q.

Ser.No. Part No. ERP No. 650|654|700( 704(750(754|800]804|850(|854
1 [800.37.014 B800.37.014 BB F R B R Auxiliary gearshiftleverassemblyi 1 1 1 i 1 :1:{1:1:i1:i1:i1:i1
2 |GB/T6170 D03-6170-10 BEREM10 Nut M10 2:2:2:i2:2:12:i2:2:2:2
3 1800.37.035 B800.37.035 B E BRI RS Auxiliary gearshiftleverweldment: 1 {1 (1 11 :1:{1:1:1:1:1
4 1800.37.013 B800.37.013 A HEEEY TSR Main gearshiftleverassembly: 1 {1 :1 i1 :1:i1:1:i1:1:i1
5 1800.37.034 B800.37.034 I EBIPITIES Main gearshiftleverweldment: 1 1 i 111 :1:i1i1:1:1:1
6 |GB/T879.1 D09-879.1-8x35 458X 35 Pin 8x35 2121212121212+ 2:2:72
7 |GB/T879.1 D09-879.1-5x32 455X 32 Pin 5x32 7077 77T T T T
8 |GB/T893.1 D10-893.1-40 440 Circlip 40 2:2:2i2:1212i12:12:2:2
9 1900.37.178-1 B900.37.178-1 B JpRE Seat 2:2:2:i2:2:12:12:+2:2:2
10 |900.37.176 B900.37.176 TEHYAF Below gearshift lever 2:12:12:12:2:2:2:2:2:2
11 {900.37.177 B900.37.177 BBEE Rubber cover 2:2:12:12:12:2:2:2:2:2
12 1900.37.180-1 B900.37.180-1 AFiEAFZ 2 Housing,gearshift lever 22 2:2:2:2:2:2:2:2
13 [900.37.179 B900.37.179 AT BN Stop pin ,gearshift lever 4 :4:4:4:4:4:4:4:4:4
14 |GB/T5783 D01-5783-10%20 : $E#M10 X 20 Bolt M10x20 6: 6 6:6:6:6:6:6:6:6
15 (GB/T93 D05-93-10 B 10 Washer 10 16:116:16:116:116:16:116116: 161 16
16 [QC/T388 D99-QC388-24 Bt H24 Bowl plug 20 2:2:2i2:1212i2:12:2:2
17 [800.37.311 B800.37.311  {l#4 5 Gearbox cover
18 |800.37.036 B800.37.036 i3 ==Y €A Gearbox cover
19 |GB/T93 D05-93-8 H 58 Washer 8 12:12:12:112:12:12:12:12:12: 12
20 |GB/T5783 D01-5783-8x20 :HE#:M8 X 20 Bolt M8x20 12:12:12:12:12:12:12:12:12: 12
21 |900.37.186 B900.37.186  :4h¥EAIR L Gearshift dog 222121212122 212
22 1800.37.313 B800.37.313 F A E BRI FAT Connecting lever maingearshift: 1 : 1 :1:1:1:1:1:1:1:1
23 (800.37.314 B800.37.314 Btk L Gearshift dog 2:2: 2:2:2:2:2:2:2:2

o6



ZEMER (—) ME

Gearbox Assembly(VI)

Fs[ R B VIR JR— e HE Qty.

Ser.No. Part No. ERP No. 650]654(700(704|750|754]|800{804 (850|854
24 |GB/T879.1 D09-879.1-8x32 458X 32 Pin 8x32 4:4:4:4:1:4:4:4:4:4
25 [800.37.312 B800.37.312 B2 R AL AT Nut M10 212 2212 2 212 2 2
26 |(GB/T5782 D01-5782-10x75  #2M10 X 75 Bolt M10x75 2:2:12:12:2:12:12:2:12:2
27 |GB/T5783 D01-5782-10x25  #2#&M10 X 25 Bolt M10x25 9:9:9:9:9:9:9:9:9:9
28 |GB/T818 D02-818-6x20 #Z4TM6 X 20 Screw M6x20 6:6 6 6:6 6 6:6 6 6
29 |GB/T93 D05-93-6 56 Washer 6 6:6:6:6:6:6:6:6:6:6
30 |GB/T97.1 D05-97.1-6 6 Washer 6 6: 6:6: 6 6:6:6 6:6:6
31 1900.37.226 B900.37.226 255 2 R AR Gearshift cover platen 1i1:1:1:1:1:1:1:1:1
32 (900.37.225 B900.37.225 R Gearshift cover 1:1:1:1:1:1:1:1:1:1
33 |GB/T308 D13-308-11.906 :4MEk11.906(15/32” )  :iSteel ball 11.906(15|32 " s) 1:1:1:1:1:1:1:1:1:1
34 1800.37.205 B800.37.205 TE4THY B iR Crawl along file from the lock springcoil ¢ 1 : 1 :1:1:1:1:1:1:1:1

o7






HEHER ()

Clutch Assembly (1)

P (A YRS 7K Name HE Qty.

Ser.No. Part No. ERP No. 650|654 (700|704|750| 754|800| 804|850 854
1 |800.37S.014 B800. 37S. 014 ARATRYIR LHHIES4F Shift rod 1i1 11 11 11 11
2 (800.37.316 B800.37.316 EALIR Fixed plate 11 1:1 1:1 1:1 11
3 [GB/T93 D05-93-10D HPE 10 Washer 10 11 11 1.1 1 1 1 1
4 |GB/T5783 D01-5783-10%20 : 42 A£M10%20 Bolt M10x20 11 11 11 11 11
5 |(700.43.134-1  B700.43. 134-1 HiEEEX Connecting fork(right) 1:171:i1 11 111 1
6 |GB/T97.1 D05-97.1-10 #E10 Washer 10 2122121212 2.2 2 2
7 |GB/T91 D09-91-3. 2%22 (443, 2%22 Pin 3.2x22 21212121212 22 22
8 [800.37S.017 B800.37S.017 hFFEEH l1:i1:1:1:1:1:1:1:i1:1
9 [800.37S.015 B800.37S.015 R MR &1k Rocker arm weldment 1 1:1:1:1:1:1:1:1:1
10 |GB/T894.1 D06-894.1-22 i $%4FE 22 Washer 22 1 1:1:1:1:1:1:1:i1:1
11 |GB/T97.1 D06-97.1-12 HPE 22 Washer 22 1 1:1:1:1:1:1:1:i1:1
12 (800.37S.319 B800.37S.319 iftE 1 1:1:1:1:1:1:1:1:1
13 |GB/T879.1 D09-879. 1-8%32 | 4§832 Pin 8x32 1 1:1: 1:1:1:1:1:1:1
14 (800.37S.016 B800.37S.016 [ #RHYPAFIRE1: Clevis pinwithheadB10x30: 1 : 1 i1 :1:1:1:1 1:1i1
15 |GB/T 343 {RBREN£2S7-1. 40 LowcarbonsteelwireSz-1.400 1 i 1:1:i1:1:i1:1:1 11
16 (700.37.109 B700.37.109 1-BURET Thrust bolt 2.2:2:2:2:2:2:2:2:2
17 |800.37.312 B800.37.312 AT RS R L Gearshift dog 1 1:1:1:1:1:1:1:1:1
18 [800.37.203 B800.37.203 BT R4IR X Shift fork,highandlowgear : 1 i1 :1:1:1:i1:1:1:1:1
19 [800.37.204C :B800.37.204C @4T#43k X %k Shift fork shaft 1:1:1:1:1:1:1:1:1:1
20 |GB/T3452.1 D07-3452. 1-17*1. 86 OF 25 1} B 17 X 1. 8G O-seal ring 17x1.8G 1:1:1:1:1:1i1:i1:1:1
21 |GB/T6170 D03-6170-10  WE&M10 Nut M10 1 1:1: 1:1:1:1:1:1:1
22 1900.37S.025 B900.37S.025 E|ATEERH)FWIEK  Auxiliary gearshiftleverassembly: 1 0 1 (1 :1:1:1:1 1:1:i1
23 |RATREBRAN I

29




2108
32 I

R gz > ()
Gearbox Assembly (Strengthened model) ( 1T )

YA
A

60



AR BB CIEED (2)
Gearbox Assembly (Strengthened model) (1I)

P K5 YRS ZFR Name #E Qty.
Ser.No. Part No. ERP No. 650|654 700(704|750| 754|800[804| 850|854
1 (800.37.102 B800.37.102 B — Tl R I bearing housing 1:i1:i1:1:1:1:1:1¢1
800.37.371°% B800.37.371 B — I 7R I bearing housing 1 1:i1:1: 1:1:1i1:1
2 |700.37.185 B700.37.185 0y Az O-real ring 1:1:i1:1: 1:1:1i1:1
3 |GB/T9877.1 D07-9877.1-45x62x8-F | 3 FB45 X 62 X 8 Oil sealing FB45x62x8 1i1:i1:1:1i1:1:1:1
4 |GB/T6170 D03-6170-10  MEHEM10 Nut M10 4:4:4:4 4:4 44 4
5 |GB/T93 D05-93-10 #E10 Washer 10 4:4:4:4 4:4 4.4 4
6 |GB/T 898 D04-898-10x20 i X¥ SLHEAEM10X 20 Bolt M10x20 4: 4144 414 44 4
7 |GB/T 296 D06-296-3211A #Hh&3211A Bearing 3211A l1:1i1:1:1:1:1i1:1
8 (800.37.108/108B :B800.37.108/108B : Th#%& I zh & 53 Driving precision bearing 1:1:1:1:1:1:1:1:1
800.37.108A/1088®:B800.37.108/109B : Th#& F Zh B 5 58 Driving precision bearing 1i1:181:318181381¢1
9 |GB/T9877.1  iD07-9877.1-30x40x7-F {Jl 3 FB30 X 40 X 7 Oil sealing FB30x40x7 1:1:i1:1: 1:1:1i1:1
10 [800.37.194 B800.37.194/W %l A 4 [E] Washer 1 1i1:1 1:1:1i1:1
11 |GB/T 5846 D06-5846-K354225 W41 #K35 42 25 Bearing K35 42 25 1:1:i1:1:1:1:1i1:1
12 |[800.37.112 B800.37.112 ) B 34 BB Clearance adjusting shim 1:i1:1:1:1:1:1:1:1
13 (800.37.103 B800.37.103 e XA Constant engaging driving gear 1:i1:1:1:81:81381:81¢%1
14 |GB/T 283 D06-283-NUP211E | &} ZNUP211E Bearing NUP211E l1:1i1:1:1:1:1i1:1
15 [800.37.104 B800.37.104 H—ih I shaft 1:1:i1:1:1:1:1:1:1
800.37.104AQ  iB800.37.104A i %5—H#i I shaft 1 1:i1:1: 1:1:1i1:1
16 |GB/T 5846 D06-5846-K303825 : 741 #l Z2KK30 38 25 Bearing K30 38 25 1i1:1:1:81:1:81:81¢%81
17 (800.37.140 B800.37.140 = PURY S R II-1IV gear engaged seat l1i1:1:1 1:i1:1:1:1
18 (800.37.142 B800.37.142 = PURS G A& IMI-IV gear engaged sleeve 1 1:1:1 1:1:i1:1:1
19 (800.37.105 B800.37.105 —HI=R % I gear , I shaft 1111 1:1i1i1:1
O o B A HIAE

61




Sr. HEMA SRR (2)
Cont. Geazbox Assembly (Strengthened model) (1II)

P K5 YRS o Name #E Qty.

serNo|  Part No. ERP No. 650|654 700(704| 750|754/ 800|804 850|854
20 |GB/T 5846 D06-5846-K566431 : 7541 Bl Z7KK56 64 31 Rolling bearing K56 64 31 1:1:1:1:1:81:81:81¢%1
21 (800.37.130 B800.37.130 =R Sleeve , III gear l1i1:1:1 1:1:1:1:1
22 (800.37.134 B800.37.134 =R Gasket ,III-IV gear 1 111 1:1:1i1 1
23 (800.37.110 B800.37.110 — R RSO R I gear,II shaft l1i1:1:1 1:i1:1:1:1
24 |GB/T 5846 D06-5846-K566435: 41 i Z7KK56 64 35 Rolling bearing K56 64 35 2:12:12:12:12:12:12:2:2
25 (800.37.111 B800.37.111 RN ATE Sleeve, Il gear 1i1:1:8181:818181¢%81
26 (800.37.137 B800.37.137 RIS s 5 Reverse driven bush 1:¢1:1:1:1:1:1:1:¢1
27 1800.37.186 B800.37.186 BIRS s & i Reverse engaged seat 1i1:i1:1:81:8181:81¢81
28 (800.37.107 B800.37.107 —E— R I gear , I shaft 1 111 1:1:i1i1:1
29 (800.37.196 B800.37.196 (=3 Bush 1 1:1:1 1:1:i1i1:1
30 [800.37.195 B800.37.195 — R B Shim, I shaft 1 111 1:1:1i1 1
31 [800.37.106-1  B800.37.106-1 %% —%j I shaft 1i1:1:i1 1:1:i1i1:1
32 (800.37.301 B800.37.301 $4 855 Criclip 55 1 1:1:1 1:1:i1:1:1

O #ohr B A B L

62




A\ AN

\

o //////// N o

)

X< pmzmams > (

TR
Gearbox Assembly (Strengthened model) ( T )

63



AR BB CINEED (Z)
Gearbox Assembly (Strengthened model) (III)

Fe[ KRB YORHRE o5 e HE Q.

Ser.No. Part No. ERP No. 650]654(700|704]750]754(800|804]850|854
1 |GB/T 6170 D03-6170-10 BEREM10 Nut M10 3:13:3:13:3:3:3:3:3
2 |GB/T 93 D05-93-10 H#HE10 Washer 10 3i13i3:13131313131+3
3 |GB/T 898 D04-898-GM10-10x20 : XY SLUEFHGM10-M10 X 20 :Bolt GM10-M10x20 3:13:3:3:3:3:3 3:3
4 1800.37.141 B800.37.141 B 1A Cover of bearing l1i1i1i1:1:1:1:1:1
5 1800.37.187 B800.37.187 ThER B R & AR Adjusting shim VAN AN AN AN AN VAN WVANS IVANS VAN
6 |GB/T 276 D06-276-6211 IREVAFRHHAK6211 Deep roller bearing 6211 3:3:3:13:3:13:3:3:3
7 (800.37.193 B800.37.193/W :[a]pE#FE Clearance adjusting shim 1:1:i1i1{1:i1:1i{1i1
8 [800.37.173 B800.37.173 ThEZ%r H B Front shaft, PTO 1+1:i1+1:1:+1:i1:+1:1
9 (700.37.182 B700.37.182 EIAE T e AR Bush ,PTO 1+1:i1:+1:81+1:81:+1:1
10 [800.37.138/138B :B800.37.138/138B | Th &R #h#k Z i Driven gear ,PTO l1i1i1:i1i1:i18i18i181
11 |800.37.135 B800.37.135/W Zh fy&yHi piajBl ik iThrust ring 1+1:1+1:1:+1:i1:+1:1
12 |GB/T 5846 D06-5846-K354721 384t B /K35 47 21 Rolling bearing K35 47 21 1 1 1 11 1 1 11
13 |800.37.114 B800.37.114 A ) B Middle shaft 1+1:i1:+1:1:+1:1:+1:1
14 (800.37.121 B800.37.121 AU N INYSE i Constant engaging driven gear 1:1:1:1:81:81381381¢%81
15 |1800.37.120 B800.37.120 HE— Bush (1) 1:1:1:1:1:1:1:1:1
16 |800.37.119 B800.37.119 Hh A Bl =R 15 Il gear ,middle shaft 1 1 1 1:1 1 111
17 |1800.37.116 B800.37.116 R ) 3 — AR II gear ,middle shaft 1+1i1:+1:81+1:81:+1:1
18 (800.37.190 B800.37.190 BIRmE & Engaging seat , reverse gear l1i1i1:i1i1:i18i18i181
19 (800.37.188 B800.37.188 B ESNE Reverse gear 1i1:1:1:81:81:81:81¢81
20 |GBI/T 5846 D06-5846-K626829 | IR 41l 2K K62 68 29 Rolling bearing K62 68 29 1:1:1:1:1:1:81:81¢%1
21 (800.37.189 B800.37.189 B GETE Bush ,lower speed gear 1i1:1:81:1:181381¢1
22 (800.37.118 B800.37.118 Hh [ Bl — RS 5 % I gear, middle shaft 1 1. 1:1:1 1 111

AEE Just right amout

64




S, HEMALBCNEED ()
Cont. Gearbox Assembly (Strengthened model) (III)

Fel RE YRS i e HE Qty.

Ser.No. Part No. ERP No. 650]654(700|704]750]754(800|804]850|854
23 (800.37.170 B800.37.170/W [fgE Bush 1+1i1:+1:81+1:81:+1:1
24 1800.37.174 B800.37.174 BRI 1EHERE Thrust ring , reverse gear 2:12:12:12:12:12:2:2:2
25 (JB/T 7918 D06-7918-K2531: &4 #l & K25 31 20 Rolling bearing K25 31 20 2:2:2:2:2:2:2:2:2
26 |800.37.131 B800.37.131/W {RIR45 2R & N e B Inner bush for needle ,reverse gear 1:1:i1i1i1:i1:1§1i1
27 (800.37.117 B800.37.117 BIRSFEES reverse intermediate 1+1:i1+1:1:+1:1:+1:1
28 (800.37.115 B800.37.115 RIS 15 2 T reverse shaft 1:1:1:1:81:81381381¢%81

65




‘ N &
4 £
P

\

TR FE S posgz > (FO)

Gearbox Assembly (Strengthened model) ( [V)

66



AR A B AR R (1Y)
Gearbox Assembly (Strengthened model) (IV)

FE RE WIRLRAS o5 e B Quy.
Ser.No. Part No. ERP No. 6501654(700(704(750]754]800|804|850(854
1 1800.37.145/B B800.37.145/B ATE IR Thrust plate,plantary gear 6:6:6:6:6:6:6:6:86
800.37.146/W  :B800.37.146/W 4T E KRR Bl Needle spacer ,planetary gear 6 6:6:6 6:6:6:6:6
800.37.166-1 B800.37.166-1 ATE % Planetary gear 6:6:6:6:6:6:6:6:6
800.37S.1662 B800.37S.166 {TEUi% Planetary gear 6 6 6. 6 6 6 6 6 6
4 |GB/T 309 D06-309-3.5%29.8 :3&4}3. 5X 29. 8 Needle 3.5x29.8 b7 :57:567:i57:57:57:57:57:57
5 1800.37.163 B800.37.163 TR Planetary gear shaft 3:3:3:3:3:3:3:3:3
6 |GB/T 276 D06-276-6211 yRVARRELA&6211 Bearing 6211 1:1:1:1:1:1:1:1:1
7 1700.37.187 B700.37.187 ThR MRS AR Adjusting shim AAAAATAATANAA
8 [800.37.149/W  :B800.37.149/W AT E kREZR Gasket ,planetary gear seat 1:1:1:1:1:1:1:i1:1
9 |(700.37.165 B700.37.165 T B B HR Gasket ,planetary gear seat 1i1i1i1i1i1i1i1:1
10 |800.37.147-2 B800.37.147-2 ATE AN Planetary inner gear 1+1:+1+1:1:1:1:1i1
800.37.147A-2% iB800.37.147A-2 {FE N Planetary inner gear 1i1i1i1i1i1i1i1:1
800.37S.147% 1B800.37S.147 ATE K Planetary inner gear 1i1:i131:i1i1i1:i1:1
11 (800.37.162-1 B800.37.162-1 fTE®HY Planetary gear housing 1i1:1:1:1:1:1:1:1
800.37S.162%2 iB800.37S.162 ATFE kLR Planetary gear housing 1:1:1:1:1:¢1:1:+1:1
12 [800.37.167 B800.37.167 ITE RN Inner gear ring, planetary gear housing 1i+1:+1+1:1:1:1:1i1
13 |800.37.164 B800.37.164 IFERIHF (KR) Gasket ,planetary gear seat 1¢i1:1:¢1:1:1:i1:1:1
14 (700.37.148 B700.37.148 ITE SR Cover,planetary gear seat 1i1:1:1:1:1:1:1:1
800.37.148AY@ 1B800.37.148A ATEIKEEEIR Cover,planetary gear seat 1i1i1i1i1:1:1 11
15 |GB/T 93 D05-93-12 H#E12 Washer 12 4 :4:4:4:4:4:4:4°: 4
16 |GB/T 5782 D01-5782-12x80 : i&#&M12 X 80 Bolt M12x80 4 4:4:4:4:4:4:4:4
17 |GB/T 5846 D06-5846-K202620: 7 &1 31 ZKK20 26 20 Bearing K20 26 20 1:+1:+1+1:1:1:1:1:1

AEE Just right amout

O e TR AL E  Special for creeper @ #HRATRIHLIEE B Special for creeper

67




Sr. AEFE S ECmERED (10)
Cont. Gearbox Assembly (Strengthened model) (IV)

Fe| RS YORHRAS o Name Hiik Qty.
Ser.No. Part No. ERP No. 650(654|700|704(750]754(800|804(850(854

20 |800.37.150-1 B800.37.150-1 & —#hfE=nisE Transmission gear sleeve, II shaft 1¢i1:1:¢1:1:1:i1:1:1

800.37.150A-1% iB800.37.150A-1 5 — L& Transmission gear sleeve, II shaft 1i1:1:1:1:1:1:1:1
21 |GB/T 6171 D03-6171-12x1.25  WERIM12X 1. 25 Nut M12x1.25 4 4:4:4:4:4:4:4°: 4
22 (800.37.021% B800.37.021 TR RN E RS Gear ring weldment ,planetary gear housing 1i1:14i1381:1%81381¢81
23 (800.37.211% B800.37.211 TeAT RS Rt plate 1i1:i131:i1i1i1:i1:1
24 1800.37.212% B800.37.212  JE4TRYBITHE Rear Washer 11 1:1:1 1:1:1 1
25 (800.37.213% B800.37.213 TeATRS AT B k%S B planetary gear housing 1:i1:1:1:1:1:1:1:1
26 |700.37.167-1 B700.37.167-1 ATEKNENILE Inner gear ring, planetary gear housing 1i+1:+1+1:1:1:1:1i1
27 1800.37.214%® B800.37.214 TesTRY G Front washer 1:1:1:;1:1:1:1:1:1
28 [800.37.215%9 B800.37.215 &4 FE RS Stop plate 1 11 1i1:1 1i1 1
29 |GB/T 893.1 D10-893.1-180 il Fd#{:#4pE-A%I180 Circlip 180 1:1:1:1:1:1:1:1:1
30 {800.37.230% B800.37.230  #p Washer 11 1:1:1:1:1:1 1
31 (800.37.2299  B800.37.229  |H]pEiEHEH Adjusting shim 1 1 1:1:1: 1 1 1 1
32 (800.37.201% B800.37.201  JE4TR%EEE Connecting hub 11 1:1:1 1:1:1 1
33 (800.37.217% B800.37.217 ITERBIEHER Thrust plate 6:6:6:6:6:6:6:6:6
34 1700.37.146 B700.37.146 ITENRRERE Bush 6:6:6:6:6:6:6:6:6
35 (800.37.216% B800.37.216 iR 4T B k% Planetary gear 3:3:13i3:13i3:3:3:3
36 |GB/T 309 D06-309-3.5x17.2 : 743, 5X 17. 2 Needle 3.5x17.2 60:60:60:60:60:60:60:60:60
37 |800.37.218% B800.37.218 ITE it sh Planetary gear shaft 3:13:3:{3:13:3:3:3:3

O 2 esTREHL AL Special for creeper

68




Sr. AEFE S ECmERED (10)
Cont. Gearbox Assembly (Strengthened model) (IV)

FE] KRB WIRLRAS 5 e B Qty.
Ser.No. Part No. ERP No. 6501654(700(704(750]754]800|804|850(854
18 1800.37.172-1 B800.37.172-1 &z Hh Transmission gear shaft 1:+1:+1+1:1:1:1:1:1
800.37.202-19 iB800.37.202-1 JlE4TAY U5 %0 %k Transmission gear shaft 1:1:1:1:1:i1i181:1
800.37S.202%® iB800.37S.202  JEATRY U5 Hb % Transmission gear shaft 1+:1:1:1:1:1:1:1:1
19 |GB/T 894.1 D10-894.1-42 B FH B8P P4 BB -A R 42 Circlip 42 1:1:1:1:1:1:1:1:1
20 |800.37.150-1 B800.37.150-1 & —#hfE=nisE Transmission gear sleeve, II shaft 1:1:1:1:1:i1:i1:i1:1
800.37.150A-1% iB800.37.150A-1 5 — L& Transmission gear sleeve, II shaft 1i1i1ititititil1ii
800.37S.1502 iB800.37S.150 & _ihfEshiE Transmission gear sleeve, II shaft 1:i1:1¢1:1¢81381481¢:81
21 |GB/T 6171 D03-6171-12x1.25 HEZRM12X 1. 25 Nut M12x1.25 41 4:4:4:4:4:4:4:4
22 800_37_021® B800.37.021 TERERBBRES Gear ring weldment ,planetary gear housing 1i1i1i18i1i181i1¢81
800.375.2102 1B800.37S.210 4TE KB Gear ring weldment planetary gear housing 11 1 1/1. 1 111
23 (800.37.211% B800.37.211 TeAT RS Rt plate 1:1:1:1:1:1:i1:1:1
800.37S.211%® iB800.37S.211  JE4TR4FEHR plate 1 1:1:1i1:1 1:1 1
24 (800.37.212% B800.37.212 TeATRY AT Rear Washer 1:1:1:+1:1:¢13:1+1:1
800.37S.212%2  B800.37S.212  JE4TAYRTH S Rear Washer 11 1:1:1 1:1:1 1
25 (800.37.213% B800.37.213 TeATRS AT B k%S B planetary gear housing 1:i1:1:1:1:1:1:1:1
800.37S.213%® iB800.37S.213  JJB4THRY44T U555 KE planetary gear housing 1:1:i1:i1:1:1:1:1:1
26 [700.37.167-1 B700.37.167-1 fTEKEAKLE Inner gear ring, planetary gear housing 1:+1:+1+1:1:1:1:1:1
27 1800.37.214%°  B800.37.214 4TRSS Front washer 11 1:1:1 1 11 1
800.375.2149  B800.37S.214  JE4TAYJE H Front washer 1:1:1:1:1:1:i1:1:1
28 (800.37.215%9 B800.37.215 &4 FE RS Stop plate 1 1:1:1i1:1 1:1 1
800.37S.2152  iB800.37S.215 | JE4THRY 5 R4AR Stop plate 1:i1:1:1:1:1:1:1:1
29 |GB/T 893.1 D10-893.1-180 FLAa{:#4ME-A%I180 :Circlip 180 1:1:1:1:1:1:1:i1:1

O e eATRYHLAL L B Special for creeper  PMARATRYMLEILH Special for creeper

69




Sr. AEFE S ECmERED (10)
Cont. Gearbox Assembly (Strengthened model) (IV)

Fg| RS YIRS g Name Hii Qty.

Ser.No. Part No. ERP No. 650(654|700|704(750]754(800|804(850(854
30 (800.37.230Y© B800.37.230  #Hp Washer 1 1 1:1:1 1:1:1 1
31 (800.37.229Y® B800.37.229 ElESEE S Adjusting shim 11 1:1:1 1 11 1
32 (800.37.201%® B800.37.201 BT EEE Connecting hub 1:1:1:1:1:1:1:1:1

800.37S.201% iB800.37S.201 BTR%EEE Connecting hub 1 1:1:1i1:1 1:1 1
33 (800.37.217% B800.37.217 ITERBIEHER Thrust plate 6  6:6:6 6:6:6:6:6
800.37S.217%2  B800.37S.217 fTE Ui LN Thrust plate 6 6 6.6 6 6 6 6 6
34 (700.37.146 B700.37.146 ITERRBARE Bush 6:6:6:6:6:6:6:6:6
35 |800.37.216% B800.37.216 | E4TR44TE k% Planetary gear 33 3:3:3: 3 3 3:3
800.37S.2162 1B800.37S.216 | E4FRNTE K Planetary gear 3:3:3:3:3:3:3:3:3
36 |GB/T 309 D06-309-3.5x17.2 :74}+3. 5 X 17. 2 Needle 3.5x17.2 60:60:60:60:60:60:60:60:60
37 |800.37.218% B800.37.218 ITE it sh Planetary gear shaft 3:13:3:3:13:3:3:3:3
800.37S.218% iB800.37S.218 {FE M Planetary gear shaft 3.3 3:3:3:3:3:3: 3

O e eATRYHLAL L B Special for creeper  PMARATRYMLEILH Special for creeper

70




TR SR oz > ()
Gearbox Assembly (Strengthened model) (/)

71



AREM RIS () E
Gearbox Assembly (Strengthened model) (V)

3 = A HE Qty.

S}?:-:- sztrtjzo. ?ﬁ’fﬁ? L Name 650 654(700{704]|750 7(g4y800 804(850(854
1 1800.37.123C B800.37.123C  {RIRY4¥a A%y Pour file to shift gear stalk 1:i1:1:1:+1:1:1:1:1
2 |GB/T 343 IEBREN2£SZ-1. 40 Low carbon steel wire SZ-1.40 707 7T 7TiT7T T T 10T
3 [700.37.109 B700.37.109 1EBNUEET Thrust bolt T:7:7: 7 7:7T:7T:7:7
4 (800.37.125C B800.37.125C  i— —RY$apL % Gear change shaft, I and Il gear 1i1i1:i1i1i18i18i1¢1
5 (800.37.128 B800.37.128 — RSk X Shift fork , I and Il gear 1 1:1:1 1:1:i1:1:1
6 1800.37.192 B800.37.192 313 b a) 3R X il Middle shift fork shaft,reverse gear 1:1:1:1:81:81381381¢%81
7 (800.37.127 B800.37.127 RIS IRAF Shift block for reverse gear 1:1:1:1:1:1:1:1:1
8 [800.37.191-1 B800.37.191-1 fRIR4IR X Shift fork ,reverse gear 1i1:i1:1:81:8181:81¢81
9 [800.37.124C B800.37.124C | = PUR4He il ik Gear change shaft IIl and [Vgear 1i1:1:1 1:i1:1:1:1
10 |GB/T3452.1 D07-3452.1-11.2x1.8 :0JE 2= R BB 11. 2%1. 8 The O form seals completely a turn 11.2*1.8 1i1i1i1i18i18i1i1i1
11 |GB/T 879 D09-879-5x32 i R A 455 X 32 Parallel pin 5x32 1i1i1:1:i1i1:1:1:¢1
12 (800.37.129 B800.37.129 = PURSR X Shift fork ,IIT and IVgear l1i1:1:1 1:i1:1:1:1
13 |GB/T5783 D01-5783-6x12 HZHEM6%12 Bolt M6x12 1+1:i1+1:1:+1:1:+1:1
14 |GB/T93 D05-93-6 H#J56 Washer 6 1+1i1:+1:i1+1:81:+1:1
15 |GB/T72 D02-72-8x22 FFAEHE %R 58 A MBATM8*%22 :Open aslot awl to carry fixed position bolt M 8%22 1i1i1i1i1i1¢1i1:¢1
16 (800.37.122C B800.37.122C i E{RAY4TR X i The height file stirs fork stalk 1i1:i1:1:81:8181:81¢81
17 |800.37.033 B800.37.033 BEshIR e Shake arm stalk the Han match a piece 1:1:1:1:1:1:+1:1:1
18 |GB/T6170 D03-6170-8 LE REMS The Luo female M8 1+1i1+1:i1+1:1:+1:1
19 |700.37.181 B700.37.181 WREZFLER Cover plate of observation 1+1:1+1:1:+1:i1:+1:1
20 [GB/T 93 D03-93-8 H#J58 Washer 10 4:4:4:4:4:4:4:4:4
21 |GB/T 5783 D01-8782-8x16 WE#M8 X 16 Bolt M8x16 4:4:4:4:4:4:4:4:4
22 |GB/T 119 D09-119-12x24 4#4B12X 24 Pin B12x24 2:12:212:2:121+2:1212

72




S, HEM LRI () E
Gearbox Assembly (Strengthened model) (V)

FEl RE YIRS i e B Qty.

Ser.No. Part No. ERP No. 6501654(700(704(750]754]800|804|850(854
23 |GB/T 93 D05-93-12 HpE12 Washer 12 12:112:12:12:12:12: 12112 12
24 |GB/T 5783 D01-5783-12x40 B2 #:M12 X 40 Bolt M12x40 9i9:919:9:19:19:9:9
25 [GB/T 93 D05-93-10 H#PE10 Washer 10 8:8:8:8:8:8:8:8:8
26 |GB/T 5783 D01-5783-10x30 : BZ#:M10 X 30 Bolt M10x30 6:6:6:6:6:6:6:6:6
27 (800.37.197 B800.37.197 L Plug 2:2:2:1212:212:2:2
28 |GB/T308 D13-308-11.509 4WEk11. 509G10 Steel ball 11.509 G10s 2121212121212+ 2:2
29 |GB/T308-1989 :D13-308-10 ANER10G100b The steel ball 10 G100 b 414141 4:4:414:14:4
30 |800.37.191-1 B800.37.191-1 ig4gg Spring coil 4 4:4:4:4:4:4:4:4
31 [800.37.324-1 B800.37.324-1 PRAEH The limit sells 41 4:4:4:4:4:4:4:4
32 (800.37.198 B800.37.198 B EAR Ex- cover plank 1i1:1:1:1:1:1:1:1
33 (700.37.175 B700.37.175 WE ZE Washer 1+1:+1+1:1:1:1:1i1
34 1800.37.101C B800.37.101C AFiHEFEIA Gearbox housing 1i1:1:1:1:1:1:1:1
35 (300.21.115 B300.21.115 oE Sleeve 2:2:2:1212:212:2:2
36 |GB/T 5782 D01-5782-12x90 : B2 #:M12 X 90 Bolt M12x90 2121212121212+ 2:2
37 |GB/T 5783 D01-5783-12x50 W&#M12 X 50 Bolt M12x50 1 1.1 1 11 1|11
38 [GB/T 91 D09-91-6.3x30 FFH4%56. 3X30 Split pin 6.3x30 1:1:1:1:1:1:1:1:1
39 (700.37.176 B700.37.176 W g Plug 1:+1:+1+1:1:1:1:1:1
40 |800.37.318 B800.37.318 BIRSFR L Pour file to pull out a head 1i1:1:1:1:1:1:1:1
41 (800.37.319 B800.37.320 — B4Rk I . I files pull out a head 1i1:1:i1:1:1:1:1:1
42 |800.37.320 B800.37.320 =PU4FRL II. 1V files stir a head 11 1 1:1:1:1:1 1
43 1800.37.322 B800.37.322 PUBREIE X The rate of speed file pulls out fork 1i1:i1i1:i1:1:1i1¢1
44 (800.37.032 B800.37.032 2R AR 5 Bk Become soon the box cover total become 1i1i1i18i1i181i1¢81

73




E‘*?—FIE\}& ( - )
Rear Axle Assembly( I )

74



R R (—)

Rear Axle Assembly (I )

Fr5 R YIRS SR Name HE Qty.

Ser.No. Part No. ERP No. 650(654(700]704|750(754]|800|804(850|854
1 |GB/T5783 D01-5783-10x30 : BEEM10 X 30 Bolt M10x30 10:10:10:10:10:10:10:10:10: 10
2 |GB/T93 D05-93-10 HHE10 Washer 10 10:10:10:10:10:10:10:10:10: 10
3 |700.38.103-2 iB700.38.103-2 J5 & Rear upper cover 1 1:1 1:1:1 1:1 1: 1
4 (700.38.104 B700.38.104 5 EE4L#k Gasketofrearuppercover: 1 : 1 :1:1:1:1:1:1:1:1
5 (700.38.030 B700.38.030 iy R EAL Dipstick assembly 1:1:1 1:1:1:1:1:1:1
6 |700.38A.101 iB700.38A.101/J:j5#F74a Rear axle housing 1:1:1 1:1:1:1:1:1:1

800.38.101B  :B800.38.101B/J: 5 #r7e/fds Rear axle housing 1
7 (700.38.220 B700.38.220/W i 35 Safety guard 1:1:1:1:1:1:1:1:1
8 [GB/T6170 D03-6170-14 W&RIM14 Nut M14 10:10:10:10:10:10:10:10:10: 10
9 [GB/T93 D10-93-14 HpE 14 Washer 14 13:13:13:13:13:13:13:13:13:13
10 |GB/T5783 D01-5783-14x55 BEEM14 X 55 Bolt M14x55 2:2:2:2:2:2:2:2:2:2
11 |GB/T27 D01-27-14x50 41| LA BE#EM14 X 50 Bolt M14x50 2:2:2:2:2:2:2:2:2:2
12 |GB/T5783 D01-5783-14x40 BEFEM14 X 40 Bolt M14x45 3:3:3:3:3:3:3:3:3:3
13 |GB/T5783 D01-5783-14x55 BEEM14 X 55 Bolt M14x55 6 6:6: 6:6: 6 6:6:6:6
14 |JB/T982 D17-982-20 B A #ME20 Washer 20 2 21212121212 212 2
15 |400.38.114 B400.38.114  JiuhE 58 Drain screw 2.2 2 22 2 2 22 2
16 |GB/T93 D05-93-12 HpE12 Washer 12 10:10:10:10:10:10:10:10:10: 10
17 |GB/T5783 D01-5783-12x30 BE#EM12 X 30 Bolt M12x30 4 4 :4:4:4:4:4:4:4: 4
18 |GB 3452.1 D07-3452.1-132x3.55 | OFL 85 5 B 132 X 3. 55 :O-seal ring 132x3.55 1 1:1:1:1:1:1:1:1:1
19 (700.38.213-1 :B700.38.213/W 4z 0 Cover of housing 1 1 1 1 1
20 1700.38.106-1 B700.38.106-1 I@%ﬁ%ﬁ% Driving angle gear with cambered gear i ]

800.38.106 B800.38.106 I@%ﬁ%ﬁ% Driving angle gear with cambered gear 1 1 1 1 1 1 1 1 1

75




g FEHER (—

Cont.Rear Axle Assembly ( 1)

FEl RE YIRS i e #E Q.
Ser.No. Part No. ERP No. 650]654(700|704]750]754(800|804]850|854
800,38,106® B800.38.106 F IR L Driving angle gear with cambered gear 1i1i1i1i1i1i1i1i1
21 |GB/T297 D06-297-32310 :[R4ER Ta&32310 Tapered roller bearing 32310 l1i1i1:i1:i18i18i18181%1
22 (700.38.107 B700.38.107 TR A Adjusting shim of bearing housing i AT AIATATIAIAIATAIATA
23 |700.38.108 B700.38.108 XA #E 33K B2 Bearing housing of angle gear 1
800.38.108 B800.38.108 XA AR B2 Bearing housing of angle gear 1i1:1:81:18181381¢1
24 |GB/T5783 D01-5783-12x35 Z#M12 X 35 Bolt M12x35 6:6:6:6:6:6:6:6:6:6
25 1700.38.193 B700.38.193 By = Roof for oil 11143181+ 1+1:1§81§81%81
26 |GB/T297 D06-297-30309 : [R| 4V T 412430309 Tapered roller bearing 30309 1i1:1:81:8181:8181:81¢1
27 |GB/T858 D05-858-45 1EZH B 45 Tab washer for round nut 45 1 1. 1:1 1 1:1 1 1:1
28 |GB/T812 D03-812-45x1.5 WERFM45X 1.5 Round nut M45x1.5 1:+1:i1:+1:1:+1:1:81:814%1
29 |GB/T895.1 D10-895.1-42  (FLE R4 E 42 Roundwiresnapringforhole42: 1:1:1:1:1:1:1:1:1:1
30 |700.38.011 B700.38.011 BeE S SR Shaft soupling assembly 1:1:1:1:81818181381¢%81
800.38.011AY B800.38.011A FA#AEASH 1 11 1 1:1 1 1:1

AEE Just right amout @ HC4FR4HLEIE A Special for creeper

76




RS (=)
Rear Axle Assembly( Il )

77



JERrEA (2

Rear Axle Assembly (II)

Fe[ KRB YRR o5 e HE Q.

Ser.No. Part No. ERP No. 650]654(700|704]750]754(800|804]850|854
1 |700.38.162 B700.38.162/W PBhi{ = Saftety guard 1+1i181§8181§8181:81¢%81
2 |GB/T5783 D01-5783-12x25 Z#M12 X 25 Bolt M12x25 4:4:4:4:4:4:4:4:4:1
3 |GB/T93 D05-93-12 HHE12 Washer 12 8:8:8:8:8:8:8:8:8:1
4 1700.38.160 B700.38.160/B (Eik Pressure plate 1:1:1:1:1:1:+1:1:1:1
5 |GB 3452.1-1992 :D07-3452.1-92x5.3: 025 £} B 92 X 5. 3 O-seal ring 92x5.3 1i1i1:1:i1i1:1:1i1:1
6 |(700.38.161 B700.38.161/W 34j& Stop bush seat 1:1:1:1:1:1:1:1:1:1
7 |GB/T9877.1 D07-9877.1-50x72x8F  yi1 3 FB50 X 72 X 8 Oil sealing FB50x72x8 2:2:2:12:2:2:2:2:2:1
8 |GB/T276 D06-276-6309 RVAFRHHAK6309 Deep groove ball bearing 6309 1i1:1:81:181:8181:81¢1
9 |GB/T5783 D01-5783-12x40 : #2#M12 X 40 Bolt M12x40 4:4:4:4:4:4:4:4:4:11
10 (700.38.159 B700.38.159/J  ifjAK EE Bearing housing 1i1i1:i1:i18i18i18181%1
11 |GB 3452.1 D07-3452.1-170x5.3 : OF5 2% 11 P 170 X 5. 3 O-seal ring 170%5.3 1+1:1:1:1:+1§1:+1:81:%1
12 |700.38.158 B700.38.158/) #hE Shaft sleeve 1:1:1:1:1:1:1:1:1:1
13 |700.38.156-1/156A-1 :B700.38.156-1/156A-1: 5 Sy %4 Hi Bk PTO 1
13 [800.38.156/156A:B800.38.156/156A : %} 7%y Hi Hh PTO 1+1i1:+1:81+1:81:+1:1
14 |GB/T812 D01-812-45x1.5 WERFM45X 1.5 Round nut M45x1.5 2:2:2:2:2:2:2:2:2:1
15 |GB/T895.1 D10-895.1-42 ¥l 4N 2234 B 42 Roundwiresnapringforhole42: 1 : 1 1:1{1 1:1i1:1: 1
16 |GB/T12764 D06-12764-HK3524 | 41 Hil A HK 3542 Needle roller bearing HK3524 1¢1i181§8181§8181:81¢%81
17 |GB/T894.1 D10-894.1-50 %k A 3 pE 34 B 50 Circlip for shaft 50 2 2 2 2 2
18 |704.38.155 B704.38.155 Zh 7%y S B K R Bearing housing of PTO 1 1 1 1 1
19 |GB/T894.1 D10-894.1-65 % F 3P4 65 Circlip for shaft 65 1 1 1 1 1
20 [700.38.155-1/155A iB700.38.155-1/155A : iy 2% A Bearing housing 1 1 1 1 1
21 (700.38.157 B700.38.157 A IEEE Connecting sleeve for transmissiongear ; 1 i 1 i 1:i1:i1:1:i1:i1i1:i1
22 |700.38.024 B700.38.024 WYX EH Gear fork 1:1:1:1:1:1:1:1:1:1

78




. FEHER (2D

Cont. Rear Axle Assembly (II)

FE| RS YIRS s Name B Qty.

Ser.No. Part No. ERP No. 650]654(700[704|750]754|800(804| 850|854
23 |GB 3452.1 D07-3452.1-13.2x2.65 | OfL 25 1 B 13. 2X 2. 65  :O-seal ring 13.2x2.65 212:212:212:212:212
24 |GB/T879 D09-879-8x28 sk [F|AE4H8 X 28 Spring -type straight pin 8x28 1:i1:1:1:1:1:1:1:1:1
25 [700.38.166 B700.38.166 R X BT E Seat gasket of gear fork 1i1:1:81:8181:8181:81¢1
26 |700.38.167-2 B700.38.167-2 IRX ) Seat of gear fork 1¢1i181§8181§8181:81¢%81
27 |700.38.170 B700.38.170/3 R X FHRESIAR Locating plate forgearforkhandle: 1 : 1 :1:1:1:1:1:1:1:1
28 |GB/T308 D13-308-12 NFR12 Thrust ball bearing 12 1:1:1:1:1:1:1:1:1:1
29 1700.38.165 B700.38.165 R Spring 1114318141141 1:1§81§81¢81
30 |700.38.502 B700.38.502/W i #AT Control rod 1:1:1:1:1:1:1:1:1:1
31 |700.38.051 B700.38.051 P EFR Pull and pressure handle 1:1:1:1:1:1:1:1:1:1
32 |700.38.503 B700.38.503/W FEEX Connecting fork 11143181+ 1+1:1§81§81%81
33 |GB/T95 D05-95-12 H#HE12 Plain washer 12 1+1:1:+1:1:+1§1:+1:814%1
34 1700.38.501 B700.38.501/W 44T Drawbar 1i1:1:1:+1:+1:1:1:1:1
35 |GB/T5783 D01-5783-5x12 #ZfEM5X 12 Bolt M5x12 212:212:212:212:2i2
36 |GB/T93 D05-93-5 HuPE5 Washer 5 2:2:2:2:12:2:2:2:2:2
37 |GB/T5781 D01-5781-10x25 Z#M10 X 25 Bolt M10x25 6:6:6:6:6:6:6:6:6:6
38 |GB/T93 D05-93-10 #HE10 Washer 10 6:6:6:6:6:6:6:6:6:6
39 (GB/T91 D09-91-3.2x24 443.2X 24 Pin 3.2x24 1¢1i181§81818181:81¢%81
40 |GB/T882 D09-882-12x35 4%hB12X 35 Clevis pin with head B12x35 1i1:1:1+1:+1:1:1:1:1
41 |GB/T879 D09-879-5x28 B [F]A-455 X 28 Spring -type straightpin5x28 {1 1:1:1 1 1:1:1:1 1 1
42 |704.38.153 B704.38.153 K Bearing housing 1111 1 1.1 1 11
43 |GB/T6170 D03-6170-14 BERFM14 Nut M14 1¢1:i181§8181818181¢%81
44 |GB/T5783 D01-5783-14x30 (B&F£M14 X 30 Bolt M14x30 1¢1:i181§8181818181¢%81
45 |GB/T276 D06-276-6010 #6010 Bearing6010 2 2 2 2 2

79




8 EHER (2

Cont. Rear Axle Assembly (III)

P RZ YRS 7K Name #E Qty.
Ser.No. Part No. ERP No. 650|654 700(704|750| 754|800[804| 850|854
46 (804.38.152 B804.38.152  HH[ENE Intermediate gear 1 1 1 1 1
804.38.152A iB804.38.152A [N Intermediate gear 1 1 1 1 1
47 (804.38.109 B804.38.109 EiIXEhEBhikEE Front drive active gear 1 1 1 1 1
804.38.109A iB804.38.109A ®miIXzhEEhA%E Front drive active gear 1 1 1 1 1
48 |GB/T894.1 D05-894.1-45 % FH 31434 P8 45 Circlip for shaft45 1 1 1 1 1
49 |GB/T894.1 D05-894.1-80 % Ff 3P 4% B 80 Circlip for shaft 80 1 1 1 1 1

80




@

R (=)
Rear Axle Assembly(IIl)

81



JERrEA (=)

Rear Axle Assembly (III)

FE] KRB YIRS 5 e HE Qty.

Ser.No. Part No. ERP No. 650]654(700|704]750]754(800|804]850|854
1 |GB/T297 D06-297-30215 :[RA#EE F#&30215 Tapered roller bearing 30215 2:12:121212:12:12:12:212
2 |GB/T6170 D03-6170-14 BERIM14 Nut M14 8i18i8:i8:i8i18i18:8i8:i8
3 [700.38.112 B700.38.112/B 4{'&ZH K Lock washer 4:4:4:4:4:4:4:4:4:4
4 1700.38.111 B700.38.111/) EHEBHF Right hosing of differential l1i1i1i1:1:1:1i1i1:1
5 (700.38.118 B700.38.118/W &k s# Washer ,semiaxle gear 2:212:12:12:12:2:2:2:2
6 [700.38.117 B700.38.117 PR Semiaxle gear 2 2121212 222212
7 (700.38.110 B700.38.110 MR #E GRS Driven cambered angle gear 1:1:1:1 1:1

800.38.110 B800.38.110 MBI HE 5 Driven cambered angle gear 1:1 1i1
8 [700.38.113 B700.38.113/W :[F|3Luge Round head bolt 8§:8:8:8:8:8:8:8:8:8
9 [700.38.114 B700.38.114/W #2874k Centerpiece of differential 1i1i1:1:1:1i1:1:1:1
10 |700.38.116 B700.38.116 ITE YR Planetary gear 4:4:4:4:4:4:4:4:4:4
11 |700.38.115 B700.38.115/W TR Washer of planetary gear 4:4:4:4:4:4:4:4:4:4
12 |700.38.120-1 B700.38.120-1/J) :EH B ALK Left housing of differential 1:1:1 1:1:1:1:1:1:1
13 |GB/T855 D05-855-12 H#E12 washer 12 4:4:4:4:4:4:4:4:4:14
14 |GB/T5782 D01-5782-12x70  &#M12 X 70 Bolt M12x70 8§:8:8:8:8:8:8:8:8:8
15 |GB/T3452.1 D07-3452.1-136x3.55 : O, 25 $1 B 136 X 3. 55 O-seal ring 136x3.55 212:212:212:212:212
16 |700.38.123-1 B700.38.123-1 {fEEH K Adjusting shim YAN AN AN AN AN AN VAN VAN VAN VAN
17 1700.38.122-1 B700.38.122-1/W 5 &AL F /NA#S Bl ZK B iFinal transmission small gearbearinghousing © 1 1 : 1 :1:1:1:1:1:1:1
18 |GB/T68 D02-68-12x20  ¥EATM12 X 20 Screw M12x20 2.2 2 212:2:2 2 22
19 |GB/T283 D06-283-NJ311E R F &l Z&ANI311E Cylindrical roller bearing NJ311E: 2 : 2 | 2 2:2:2

GB/T297 D06-297-30311 :[R4EE T A& 30311 cone-shaped roller bearing 30311 22 22
20 [700.38.124 B700.38.124 ay s Short semiaxle ,left 1111 1:1:1

AEE Just right amout

82




8. EHER ()

Cont. Rear Axle Assembly (III)

= = 'y B t
Ser.No. Part No. ERP No. 650]654(700|704]750]754(800|804]850|854
20 (800.38.124 B800.38.124 s Short semiaxle , left 1:1 11
21 (800.38.180 B800.38.180 e th R Adjustment washer,semiaxle gear A A YA} VAN

AEE Just right amout

83



BHER (I
Rear Axle Assembly(IV )

84

&

10 14

7%
=

C

(

it

D

19

20
19

21



JErr A (1Y)

Rear Axle Assembly (IV)

Fel RE YIRS o5 e #E Q.

Ser.No. Part No. ERP No. 650]654(700|704]750]754(800|804]850|854
1 [800.38.042 B800.38.042/W =EHBE RE R G4 Bad soon lock shortshakearm Hantomatchapiece § 1 § 1 {1 {1§{1:{1:1:1:1:1
2 (800.38.407 B800.38.407 ETRBiAEshE Bad soon lock spreadtomovestalk : 1 : 1 :1:1:1:1:1:1:1:1
3 (800.38.043-1 B800.38.043-1/W | EHE B T L2 18444 Bad the Han soon locking asupport matchapiece § 1 ¢ 1 ¢ 1 ¢ 1:{1:{1:1:1:1:11
4 1800.38.044 B800.38.044/W EHEBKiZEE -S4 Bad soon lock long shake armHantomatchapiece! 1§ 1 : 1 i 1i1:1:i1:i1i1i1
5 1800.38.410-1 B800.38.410-1/W iNs@AR Strengthen plank![’ 1i1:181:1:18131:81¢81
6 |800.38.041 B800.38.041 ERGHAE S Bad soon lock push pole Hanto matchapiece: 1 ¢ 1+ 1 i1 +i1:i1:+1:1:+1:1
7 |GB/T879.1 D09-879.1-8x32 4#8%32 Pin8x32 2:2:2:12:2:2:2:2:2:2
8 |GB/T97.1 D05-97.1-10 #HE10 Washer 10 1+1:1:+1:1:+1§1:+1:814%1
9 |GB/T91 D09-91-3.2x22 443. 2%22 Pin 3.2x22 2:12:212:212:212:212
10 |[700.38.403 B700.38.403 EUA-S Extension spring 1:1:1:1:1:1:1:1:1+1
11 [800.38.409 B800.38.409 E TR AT Bad soon the lock step a pole 1:1:i1:1: 1:1:1i1:1:1
12 |GB/T91 D09-91-3.2x24 443.2X 24 Pin 3.2x24 bibibibibibibibibih
13 [700.38.503 B700.38.503/W EEX Connecting fork 2:2:12:12:12:2:2:2:2:2
14 |GB/T882 D09-882-12x35 44#hB12X 35 Clevis pin with head B12x35 2:2:1212:2:212:2:2:2
15 |GB/T6170 D03-6170-10 BEREM10 Nut M10 1:1:1:1:1:1:1:1:1:1
16 (700.38.409 B700.38.409/W i ZETE S BRHEFF Push rod for differential lockcontrol: 1 : 1 :1:1:1:1:1:1:1:1
17 |GB/T97.1 D03-97.1-12 HpE12 Washer 12 1¢1i181§8181:8181:81¢%81
18 (700.38.405 B700.38.405/W ZEEREE Cross arm for connecting l1i1i1:i1:i18i1818181%1
19 |GB/T1099 D20-1099-5x19 [ 4&5X 19 Woodruff key5x19 2:2:2:2:12:2:2:2:2:2
20 [700.38.190 B700.38.190/W ZE7HE se BRI\ 5l Control shaft of different 1:1:1:1:81818181381¢%81
21 |GB/T3452.1 D07-3452.1-20x3.55 : OF5- 2% 1P| 20 X 3. 55 O-seal ring 20x3.55 1+1:1:1:1:1§1:1:814+%1
22 |GB/T5783 D01-5783-10x25 2#M10 X 25 Bolt M10x25 4:4:4:4:4:4:4:4:4:14
23 |GB/T93 D03-93-10 H#PE10 Washer 10 414141414141 4:4:4:4

85




. EHrE R ()

Cont. Rear Axle Assembly (IV)

FEl RE YRR i e #E Q.

Ser.No. Part No. WEP No. 650]654(700|704]750]754(800|804]850|854
24 |GB/T6170 D03-6170-6 1E £EM6 Nut M6 1+1i181§8181§8181:81¢%81
25 |GB/T75 D02-75-6x16 BEETM6 X 16 Screw M6x16 1:1:i1:+1:1:+1:1:1:814%1
26 (700.38.127 B700.38.127/W (EHESRHH .5 Cover of differentiallockcontrol; 1 ;1 :1:1:1:;1:1:1;1:1
27 (700.38.128 B700.38.128/B ZEH Round plate 1:1:1:1:1:1:1;1:1:1
28 (700.38.126 B700.38.126 WX Gear fork 1:+1:1:1:1:1§1:+1:81+81
29 1700.38.125 B700.38.125 #hH Gasket 1i1:1:1:+1:+1:1:1:1:1
30 |700.38.138 B700.38.138/W #fEfF3k End of push rod 11143181+ 1+1:1§81§81%81
31 |GB/T3452.1 D07-3452.1-25x2.65 : OFF 25 35 FB| 25 X 2. 65 O-seal ring 25x2.65 202 2. 212122 2 22
32 |GB/T879 D09-879-4x28 sk R AE4H4 X 28 Spring -type straight pin 4x28 1:i1:1:1:1:1:1:1:1:1
33 |700.38.137 B700.38.137 HEFF Push rod 1:+1:i1:+1:1:+1:1:81:814+81
34 1700.38.136 B700.38.136 [B] o7 B Return spring 1:1:1:1:1:1:1:1:1:1
35 |GB/T283 D06-283-NJ311E | [F A& &l Z&NI311E Cylindrical roller bearing NJ311E: 2 : 2§ 2 2 22

GB/T297 D06-297-30311 :[R4EE Fil#& 30311 cone-shaped roller bearing 30311 212 212
36 |700.38.132 B700.38.132 A4 e sl Short semiaxle ,right 1:1:1:1 1:1

800,38132 B800.38.132 p oy T 2 Short semiaxle ,right 1i1 1:1
37 |700.38.133 B700.38.133 o2 g Cushion -spring lil1i1i1:1:1i1:1:1i1
38 [700.38.122-1 B700.38.122-1/W (B &A4EZ/NME S G A BE  iFinal transmission small gearbearing housing : 1 1§ 1 :1:1:1:i1:1:i1:i1
39 (GB/T68 D02-68-12x20  W&ETM12X 20 Screw M12x20 1:+1i1:+1:1:1:1:1:814%1
40 (700.38.123-1 B700.38.123-1 {fEEH Adjusting shim YAN AN AN AN AN AN VAN VAN VAN VAN
41 |GB/T3452.1 D07-3452.1-136x3.55 : O 25 $1 BB 136 X 3. 55 O-seal ring 136x3.55 1:1:1:1:1:1:1:1:1:1
42 (700.38.135 B700.38.135 N 42 4 P8 Wire washer 1+1:1:1:1:1:1:+1:814%1
43 (700.38.134 B700.38.134/W #}3% B Outer spacer 1:1:1:1:1:1:1:1:1:1

AEE Just amout

86




. EHrE R ()

Cont. Rear Axle Assembly (IV)

FE] KRB WIRLRAS 5 e HE Qty.

Ser.No. Part No. ERP No. 650]654(700|704]750]754(800|804]850|854
44 1700.38.131 B700.38.131 TEENE Connecting gear sleeve 1:1:1:1:1:1:1:;1:1:1
45 |GB/T97.1 D05-97.1-12 H#E12 Plain washer 12 1:1:i1:+1:1:+1:1:1:814%1
46 |GB/T6181 D03-6181-12 BEREM12 Nut M12 1+1:1:1:1:+1§1:+1:81:%1
47 1800.38.180 B800.38.180 e th R R Adjusting shim ,semiaxle gear AN AT A
48 |GB/T97.1 D05-97.1-8 #.58 Plain washer 8 1:+1:1:1:1:1§1:+1:81+81
49 |GB/T882 D09-882-8x24  (4jB8*24 Pin 8x24 1¢1:i181§8181§8181:81¢%81
50 |GB/T5783 D01-5783-8x60 HZ#M8*60 Bolt M8x60 4141414141 4:14:4:4:4
51 |GB/T93 D05-93-8 H (8 Plain washer 8 4 4 4 4 4 4 4 4 4 4
52 |GB/T6170 D03-6170-8 BEKEMS Nut M8 4:4:4:4:4:4:4:4:4:4
53 [JB/T7940.1 D11-7940.1-6 VHAEM6 Oil cup M6 1:+1:i1:+1:1:+1:1:81:814+81
54 1700.38.401 B700.38.401/W | ZETEBBSAR Bad soon lock pedal 1:1:1:1:1:1:1:1:1:1
55 |GB/T65 D02-65-6x16 BEETM6%16 Screw M6x16 1:1:1:1:1:1:1:1:1:1

AEE Just amout

87




£ EHEE

Rear axle housing

BRER ()
Rear Axle Assembly(V )

88



JERrE AR (T

Rear Axle Assembly (V)

Fe| RS YRR o Name Hiik Qty.
Ser.No. Part No. ERP No. 6501654(700(704(750]754]800|804|850(854
1 |700.38.139-2  iB700.38.139-2 SR IIER: Nut ,rear hub 16 1616 16 16 16 16: 16 16 16
700.38.140A B700.38.140A |5 EIEK Bolt ,rear hub 12:12:112:12:12:12:12: 12112112
700.38.140B B700.38.140B  j5¥S#iRsE Bolt ,rear hub 414 4 44 4 4 4 44
3 |700.38.145-2 B700.38.145-2 iKJedh Long semiaxle 2
800.38.145-1 800.38.145-1 K mh Long semiaxle 2:2:2:1212:212:2:2
4 |GB/T9877.1 D09-9877.1-80x105x10F : i3} FB80 X 105X 10 Oil sealing FB80x105x10 4
GB/T9877.1 D09-9877.1-80x105x10F : A 3 FB80 X 105 X 10 Oil sealing FB80x105x10 414141 4:4:4:4:4;:4
5 1700.38.141-1 B700.38.141-1/W i ¥y 2% Jg& Bearing housing 2:2:12:2:12:2:12:2:2:2
6 |GB/T276 D06-276-6214  IRVEFREHHA6214 Deep groove ball bearing6213: 2 : 2 : 2 122 :2:2:2:2:2
7 |GB/T858 D05-858-68 1EB 8868 Tab washer 64 2:2:12:121212:2:2:12:2
8 |GB/T812 D03-812-68x2 WERIM68 X 2 Nut M64x2 2:212:1212:12:2:2:12:2
9 |GB/T9877.1 D09-9877.1-65x95x8F : Y #FB65 X 95 X 8 Oil sealing FB60x95x8 4414 4:4:414:4:4:4
10 |700.38.142 B700.38.142 # Gasket 2:2:12:1212:12:2:2:12:2
11 |GB/T899 D04-899-AM12-M12x1.25x45 E[}EEAMIZ—MIZ X 1. 25X 45 iDouble end stud AM12-M12x1.25x45 { 12:12:12:12:12:12:12:12:12: 12
12 |JB/T7940.1 D11-7940.1-10x1:yliARM10 X 1 Oil cup M10x1 2:2:12:2:2:2:2:2:2:2
13 |GB/T93 D05-93-12 H#E12 Washer 12 42142 1421421421421 42: 4242 42
14 |GB/T6171 D03-6171-12x1.25 WZRM12 X 1. 25 Nut M12x1.25 42 1421421424242 42: 4242 42
15 (700.38.146-1 B700.38.146-1 i JuhES Left semiaxle sleeve 1
800.38.146/J B800.38.146/) i pBiES Left semiaxle sleeve 1:1:1:1:1:1:1:1:1
16 |700.38.210 B700.38.210 HE(—) Bush(1) 2:12 212 22122122
17 |GB/T898 D04-898-AG12-12x1.25x40-8.8 | BB AGM12-M12 X 1. 25X 40-8. 8 {Stud AGM12-M12x1.25%x40-8.8 301 30:130:30:i30i130:30:30:30: 30
18 [700.38.211 B700.38.211 HFEE) Bush(1I) 2:212121212:2:2:12:2
19 |GB/T276 D06-276-6312 IEVAFRHLAK6312 Deep groove ball bearing 6312 2

89




. EHER (I

Cont. Rear Axle Assembly (V)

FEl RE YIRS o5 e #E Q.
Ser.No. Part No. ERP No. 650]654(700|704]750]754(800|804]850|854
GB/T297 D06-297-32213 [ Fil&32213 cone-shaped roller bearing 30311 212121212 21212
20 [700.38.147 B700.38.147 et FR A4S Sf E Spacer of semiaxle sleeve 21212121212 2212
21 [700.38.177 B700.38.177 BEE KR Final speed reduction big gear 2
800.38.177 B800.38.177 B 4 IRTE KN E Final speed reduction big gear,left 1:1:1:1:1 1:1:1
22 |GB/T276 D06-276-6410 yRVAFR%LAK6410 Deep groove ball bearing 6410 2121212
GB/T97 D06-97-30312 [R4ER Ta&30312 cone-shaped roller bearing 30312 212121212 21212
23 |700.38.151 B700.38.151 HlaEs Right semiaxle sleeve 1
800.38.151/J B800.38.151/) i fJHESE Right semiaxle sleeve 1i1:1:1¢:¢1 1:i1:i1
24 1800.38.179 B800.38.179 BAAET B A Adjusting shim VAN AN AN AN AN AN AN VAN VAN
25 1800.38.178 B800.38.178 AR AWE KN Final speed reduction big gear,right 1:1:1:1:1 1:1:1

AEE Just amout

90




E*ﬁlﬁ\’ﬁ (/‘\A )
Rear Axle Assembly( V)

91



JEHRE (F3)
Rear Axle Assembly (VI

e e VRIS i e HE Q.
serNo|  Part No. ERP No. 650|654 700{704|750| 754|800[804| 850|854
1 |700.38.051 B700.38.051 HiJEFHA Pull and pressure handle 1:1:1:1:1:1:1:1:1:1
2 |GB/T6170 D03-6170-10 WEEEM10 Nut M10 2:2:12:12:2:2:12:2:212
3 [700.38.052C-1 :B700.38.052C-1: ¥ #F Control rod 1:1:1:1:1:1:1:1:1:1
4 |GB/T95 D05-95-12 HPF12 Plain washer 12 1:1:1:1:1:1:1:1:1:1
5 1700.38.503 B700.38.503/W &YX Connecting fork 1:1:1:1:1:1:1:1:1:1
6 |GB/T5783 D01-5783-14x30  iEEM14 X 30 Bolt M14x30 1:1:1:1:1:1:1:1:1:1
7 |GB/T6170 D03-6170-14 W&EIM14 Nut M14 1:1:1:1:1:1:1:1:1:1
8 [700.38.501A :B700.38.501A/W : iEEEFF Drawbar 1:1:1:1:1:1:1:1:1:1
9 |GB/T882 D09-882-12x35 44HhB12 X 35 ClevispinwithheadB12x35 :1:1:1:1:1:1:1:i1:1:1
10 (GB/T91 D09-91-3x20 443X 20 Pin3x20 1:1:1:1:1:1:1:1:1:1
11 [700.38.165 B700.38.165 PR Spring 1:1:1:1:1:1:1:1:1:1
12 |GB/T308 D13-308-12 MER12 Thrust ball bearing 12 1:1:1:1:1:1:1:1:1:1
13 |GB/T5783 D01-5783-5x12 W& M5 X 12 Bolt M5x12 2:12:12:12:2:2:12:2:212
14 |GB/T93 D05-93-5 HPF5 Washer 5 2:2:12:12:2:2:12:2:212
15 |GB/T5783 D01-5783-10x25 : BB EM10 X 20 Bolt M10x25 6:6:6:6:6:6:6:6:6:6
16 |GB/T93 D05-93-10 #PE10 Washer 10 6:6:6:6:6:6:6:6:6:6
17 (700.38.170 B700.38.170/D 3k X FHENLIR Locating plate forgearforkhandle: 1 i1 :1:1:1:1:1:i1:1:1
18 |700.38.167-2 :B700.38.167-2/W i3k Y & Seat of gear fork 1:1:1:1:1:1:1:1:1:1
19 |700.38.166 B700.38.166 Ik X FEAIE Seat gasket of gear fork 1:1:1:1:1:1:1:1:1:1
20 |GB 3452.1 D07-3452.1-13.2x2.65 : OFL 85 5 BE] 13, 2 X 2. 65 :O-seal ring 13.2x2.65 2:212:12:2:2:2:2:2:2
21 |GB/T879 D09-879-8x28 s 4: [ 41458 X 28 Spring -type straightpin8x28 11 1 1 :1:i1:1:1:1 1
22 (700.38.024 B700.38.024 IR AR Gear fork 1:1:1:1:1:1:1:1:1:1
23 1700.38.157 B700.38.157 BN EEE Connecting sleeve for transmissiongear: 1 {11111 :i1:1:i1i1i1%i1

92




BB (%)

Rear Axle Assembly (VI)

E Oty.

Ei p;ﬁio_ #é::ifrmg AR Name 650|654 700{ 704750 7(34\:300 804|850 854
24 |GB/T895.1 D10-895.1-42 fLAHSNLTYRE42 Roundwire snap ring for hole 42 1 1 1 1 1
25 |GB/T12764  D06-12764-HK3524 4}l 2K HK 3542 Needle roller bearing HK3524 : 1 1 1 1 1
26 |GB/T894.1 D10-894.1-65 % FH 51445 P8l 65 Circlip for shaft 65 1 1 1 1 1
27 |700.38.155-1 :B700.38.155-1/W %K BA Bearing housing 1 1 1 1 1
28 |GB/T894.1 D10-894.1-50 % F 3P 4% BE 50 Circlip for shaft 50 2 2 2 2 2
29 |704.38.155 B704.38.155  ihy%aH ik d A R Bearing housing of PTO 1 1 1 1 1
30 |GB/T276 D06-276-6010 #6010 Bearing6010 2 2 2 2 2
31 |GB/T894.1 D10-894.1-80 % Ff s P 4% BE 80 Circlip for shaft 80 1 1 1 1 1
32 |804.38.152 B804.38.152 HH[ENE Intermediate gear 1 1 1 1 1
33 [704.38.153 B704.38.153 &y EE Bearing housing 1:1:1:1:1:1:1:1:1:1
34 |804.38.109 B804.38.109 BiIXzhEXBhikEe Front drive active gear 1 1 1 1 1
35 [GB/T894.1 D10-894.1-45 % FH 534 B 45 Circlip for shaft45 1 1 1 1 1

93




BRWMERN (B
Rear Axle Assembly(VII)

94



R ER (B

Rear Axle Assembly (VI

BE Qty.

E.E. P;‘Stj.?\lo, ql?:’liﬁg? g% Name 650(654|7001704]|750 7(34y800 804|850(854
1 |GB/T818 D02-818-6x15 ¥E4TM6x15 Screw M6x15 2021222121222
2 |1204.42.126 B1201.42.126  IRERE Seat, ball bush 2021222121222
3 [1204.42.125 B1204.42.125 IRE Ball bush 1 1 1:i1:1:1 1 1i1
4 |GBI/T93 D05-93-6 HEl6 Washer 6 2. 212:12:2 .2 222
5 |GB/T6170 D03-6170-6 42 £M6 Nut M6 2. 212:12:2 .2 222
6 |[700.38.051 B700.38.051 B FAR Pull and pressure handle 1 1 1:i1:1: 1.1 1i1
7 |GB/T6170 D03-6170-10  WEHFM10 Nut M10 2. 2:12:12:2 .2 222
8 [800.38.326 B800.38.326  #:HFF Control rod 1 1 1:i1:1:1 1 1i1
9 |GB/T95 D05-95-8 B8 Plain washer 8 1 1 1:i1:1:1 1 1i1
10 {160.21.107 B160.21.107 BEEAERHEMFHETX Connecting fork 1 1 1:i1:1:1 1 1i1
11 |GB/T882 D09-882-8x30 44%HB8 X 30 Clevis pin with head B8x30 1 1 1:i1:1:1 1 1i1
12 |GB/T91 D09-91-3x16 443X 16 Pin3x16 1 1 1:i1:1:1 1 1i1
13 |GB/T5783 D01-5783-8x20 #ZFEMS8 X 20 Bolt M8x20 2. 2:12:12:2 .2 222
14 |GB/T93 D05-93-8 HER Washer 8 2. 2:12:2:2 .2 222
15 {800.38.032 B800.38.032 BEIEEH Rocker arm 1 1 1:i1:1:1 1 1i1
16 |GB/T879 D09-879-8x28 g4 [ #1458 X 28 Spring -type straight pin 8x28 2.2 2 2 22 2 22
17 (800.38.318 B800.38.318/D AR Plate 1 1 1:i1:1: 1.1 1i1
18 |GB/T3452.1  D07-3452.1-15x2.65 OF P& 15X 2. 65 O-seal ring15x2.65 3 3:13:3:3 3 3:3:3
19 [800.38.315 B800.38.315  XUE#Hy Ik X #t Fork shaft, PTO 1 1 1:i1:1: 1.1 1i1
20 |GB/T91 D09-91-9x30  443%30 Pin3x30 1 1 1:i1:1: 1.1 1i1
21 |800.38.314 B800.38.314  XUEHEHIRX Fork, PTO shaft 1 1 1:i1:1: 1.1 1i1
22 1800.38.324 B800.38.324 &% Spring 1 1 1:i1:1: 1.1 1i1
23 |GB/T308 D13-308-10G100B 4N ERAIER10G100b Thrust ball bearing 49%k10G100b 1 1. 1:1:1:1:1:i1: 1

95




R ER (B

Rear Axle Assembly (VI

45 |GB/T3452.1

D07-3452.1-85%2.65

0% PB)85%2. 65

O-seal ring85*2.65

46 (800.38.313

B800.38.313/W

MAKE

Bearing cover

Fr5 K5 LS LK Narme HE Qty.

serNo.|  Part No. ERP No. 650|654 700|704| 750|754/ 800|804 850|854
24 (800.38.320 B800.38.320 yEE Screw plug 1 1 1i1:1:1 1 11
25 (800.38.317 B800.38.317/W | XUs#y tH #2 i 4 Rock arm shaft,PTO 1 1:1: 1 111 1:1
26 [800.38.319 B800.38.319/W #t& Bush 1 1 1i1:1:1 1 11
27 (800.38.316 B800.38.316/W XU H 72 E Rock arm, PTO 1 1 1i1:1:1 1 1i1
28 |GB/T283 D06-283-NJ210 #i7&NJ210 Bearing NJ210 1 1 1i1:1:1 1 1i1
29 (800.38.031 B800.38.031 HEEE A Connecting shaft 1 1 1i1:i1:1.1 11
30 [800.38.031A B800.38.031A EEaitEaf4: Connecting shaft 1111111111
31 [GB/T283 D06-283-NJ207 : B Z&NJ207 Bearing NJ207 1:1:1:1:1:1:1:1:1
32 1800.38.308 B800.38.308 Wi&ik R Meshing sleeve seat 1¢1:1:1:1:1:1:1:1
33 800.38.307 B800.38.307 B EAE Meshing sleeve 1:1:1:1:1:1:1:1:1
34 1800.38.306 B800.38.306 sh 1% sl ih Gear 1:1:1:1:1:1:1:1:1
35 [800.38.306A B800.38.306A F) 1w shihEe Gear 1:1:1:1:1:1:1:1:1
36 [800.38.309-1 :B800.38.309-1/W i#h % Shaft sleeve 1:1:1:1:1:1:1:1:1
37 |GB/T812 D03-812-48x1.5 WEREMA8X1. 5 nut M48X1.5 1 1 1i1:1:1 1 11
38 [GB/T858 D05-858-48 HPE 48 washer 48 1:1:1:1:1:1:1:1:1
39 (GB/T3452.1 D07-3452.1-170x5.3 OFF f§170*5.3 O-seal ring170*5.3 1:1:1:1:1:1:1:1:1
40 (800.38.312 B800.38.312/W & B& Bearing housing 1:1:1:1:1:1:1:1:1
41 |GB/T5783 D01-5783-12x40 WE#M12 X 40 Bolt M12x40 44 4 4 414 4 4 4
42 |GB/T93 D05-93-12 B 12 Washer 12 44 4 4 44 4 4 4
43 |GB/T276 D06-276-6210 #h7&6210 Bearing 1:1:1:1:1:1:1:1:1
44 |GB/T9877.1  D07-9877.1-55x80x8F Jfj #HFB55X80X8 Oil seal FB55X80X8 2212122 2222
1:1:1:1:1:1:1:1:1

1:¢+1:1+1:+1:1:1v111

1¢1¢1¢1v1:13814v1¢41

47 1800.38.330

B800.38.330

B o R BRI

96




R ER (B

Rear Axle Assembly (VI

¥E Qty.

s)?:?: Paﬁ?\lo. q?ii/rﬁﬁog R Name 650|654 700{704| 750 7(34y800 804|850|854
47 |GB/T5783 D01-5783-10x25  HE&#:M10X25 Bolt M10X25 5i5 5:5:5:5:i5:5:i5
48 |GB/T93 D05-93-10 #HE 10 Washer 10 4:4:4:4:4:4:4:4:4
49 (1204.41.126 B1204.41.126/W i /7% H Bhig i Bolt, PTO shaft 3:3:3:3:3:3:3:3:3
50 [800.38.310 B800.38.310 N IETH B Hub,PTO shaft 1:1:1:1:1:1:1:1:1
51 |GB/T889 D03-889-12 i R EREM 12 Self-locking nut M12 313 3. 3.3 3:3:3:3
52 (800.38.311 B800.38.311 &%y thihL PTO shaft 1i1:1: 11 1:1:1:1
53 [800.38.311A :B800.38.311A ) 7%nHi%hkL PTO shaft 1 1:1:1:1:1:1:1:1
54 (1204.41.127 B1204.41.127/W Z 1P = Protecting sleeve, PTO 1:1:1:1:1:1:1:1:1
55 1800.38.304 B800.38.304 FBE Sleeve 1 1:1:1:1:1:1:1:1
56 |GB/T283 D06-283-NJ2208 : % ZANJ 2208 Bearing NJ2208 2:2:2:2:2:2:2:2:2
57 1800.38.303 B800.38.303 B /7% H XWECIA#S Gear,PTO 1 1:1:1:1:1:1:1:1
58 [800.38.303A :B800.38.303A /7% WERAHE Gear,PTO 1 1:1:1:1:1:1:1:1
59 |GB/T283 D06-283-NJ2208 #A&NJ2208 Bearing NJ2208 2:2:2:2:2:2:2:2:2
60 |800.38.305 B800.38.305 fE# i Middle shaft 1 1:1:1:1:1:1:1:1
61 [GB/T3452.1 D07-3452.1-425x355 OFZ f42. 5X 3. 55 O-seal ring42.5%3.55 1 1:1:1:1:1:1:1:1
62 |800.38.325 B800.38.325/D PRAIAR limited plate 1 1:1:1:1:1:1:1:1
63 |GB/T5783 D01-5783-10x20  HE#£M10 X 20 Bolt M10x20 1 1:1:1:1:1:1:1:1

97




éiﬁ&ﬁﬂlﬁ\m ('_')
Hydraulic Steering Wheel Assembly( I )

98




EREFERER (—)
Hydraulic Steering Wheel Assembly( 1 )

5 5 k HE Qty.

E-z- PZIEI’;ZO. %ﬁ’fﬁ? G Name 650|654(700] 704|750 7(g4y800 804(850(854
1 (700.40.010 B700.40.010 77 48 % Steering wheel assembly 11111 1:1:1:1 1
2 |GB/T97.1 D05-97.1-16 #HE16 Plain washer 16 4:4:4 4:14:4
3 (800.40.033 B800.40.033 BmEiE R Steering tubecolumnassembly : 1:1:1:1:1:1:1:1:1:1
4 |GB/T5783 D01-5783-10x25 & M10x25 Bolt M10x25 4:4:4 4 4:14:4
5 |GB/T93 D05-93-10 HH10 Washer 10 14:14:14:14:14:14:14:14:14: 14
6 [GB/T5783 D01-5783-10x30 #&FM10x30 Bolt M10x30 10:10:10:10:10:10:10:10:10: 10
7 1700.40.123 B700.40.123/W %% n) 253K Connecting bracket 1:1:1:1:1:1:1:1:1:1
8 |BZZ1-E100B  :C905-02 R B8 N IR B Steering and valve birquetassembly: 1 : 1 :1:1:1:1:1:1:1:1
9 [800.40.122-1 B800.40.122-1/T ¥ m) g8 504k Housing of steering 1:1:1:1:1:1:11:1:11:1
10 [300.54.101 B300.54.101 BEmEHRAT Bolt 4:4:4:4:4:4:4:4:4:%4
11 |JB/T982 D05-982-20 HA %+ 548 20 Combined sealing washer 20 8 8:8:8:8 8.8 8 8:8
12 |800.40.019 B800.40.019 [0 vey E 1 i R Return oulet pipe assembly 111111 1:1:1:1 1
13 {ZBJ15001 D16-15001-32 :ME§ED32 Clamp D32 2:2:2:2:2:2:2:2:2:2
14 (1204.40.101 B1204.40.101 EERE Hose 11111 1:1i1:1:1
15 |800.40.013 B800.40.013 BERE B R High pressure hose assembly 3:3:3:3:3:3:3:3:3:3
16 (700.40.104 B700.40.104 EPEEES Return steel pipe 1:i1:1:1:1:1:1:1:1:1
17 |700.40.015 B700.40.015 ERiaNE SR Oil feed pipe assembly ,right 1:1:1:1:1:1:1:1:1:1
18 |700.40.016 B700.40.016 EEmANE SRR Oil feed pipe assembly, left 1:1:1:1:1:1:1:1i1:1
19 |700.40.018 B700.40.018 VIR BN B Oil outlet pipe assembly hydraulicpump: 1 {11111 :1:1:1:1:1%¢1
20 |GB/T6170 D03-6170-08 BERFMS Nut M8 4:4:4:4:4:4:4:4:4:4
21 |GB/T93 D05-93-08 Hp58 Washer 8 8:8:8:8:8;8:8:8:8:8
22 |GB/T97.1 D05-97.1-08 88 Washer 8 4:4:4:4:4:4:4:4:4:4
23 1700.40.119 B700.40.119 EiR=23 4-hole clip 4:4:4:4:4:4:4:4:4:4

99




& EWEFERER (—
Cont. Hydraulic Steering Wheel Assembly( I )

e RZ YRS SR Name HE Qty.

Ser.No. Part No. ERP No. 650(654|700]|704]750|754(800{804)850|854
24 (700.40.118 B700.40.118/W [ &M (1) Fixed plate (1) 1i1:1 1 1i1:1:1 1 1
25 |GB/T5782-1986 DO01-5782-8X 40 HEHMS8 X 40 Bolt M8x40 4 44 4 4.4 4 4 4 4
26 |GB/T5781-1986 D01-5781-8x16 WZHMS8X 16 Bolt M8x16 4 414 4 4.4 4 4 4 4
27 |700.40.120 B700.40.120/W [EER (2) Fixed plate (2) l1i1:1:1:1:1:i1:1:1:1

100



\ S5
& W HENE B
> 0il outlet pipe

assembly, hydraulic pump

 SRERERR (2
Hydraulic Steering Wheel Assembly/( 1l )
101



EWEFERER ()
Hydraulic Steering Wheel Assembly(1I )

s RS YIRS P Name ¥E Qty.

Ser.No. Part No. ERP No. 650|654|700|704|750| 754| 800|804 |850| 854
1 FeTa A A SO AR KA EH i) 1 1 1 1:1 1 1 1:1 1
2 |DB160.40.010-1 yipap ik cpsYn Steering hydraulic tank assembly 1:1:1:1:1:1:1:1:1:1
3 |GB/T97.1 D05-97.1-08 HPE8 washer 8 14:14:14:14 14:14 14 :14 14 14
4 |GB/T93 D05-93-08 H#pE[8 Wahser 8 2:2:2:12:2:2:2:2:2:2
5 |GB/T5783 D01-5783-8x20 MEFEMS X 20 Bolt M8x20 212212 :2:12:2:12:2:2
6 |ZBJ15001 D14-15001-32  :ME4#ED32 Clamp D32 4 1414414148414 4:4
7 1700.40.107 B700.40.107 wE Hose 212 :2:12:2:2:2:12:2:2
8 |GB/T5783 D01-5783-8x35 HEFEM8 X 35 Bolt M8x35 4 41444404444
9 |GB/T6170 D03-6170-8 BEREMS Nut M8 4 141441414414 4:4
10 |GB/T5783 D01-5783-8x25 BEFEMS X 25 Bolt M8x25 4 4444404444
11 |CBT1-E310HL122R iC91-CBT1-E310HL122R  fH i RE TR 2R Constant overflow pump 1i1éi1i1i1i14i1481:81481
12 |GB 3452.1 D07-3752.1-19%2.65 : 05 25 351 8| 19 X 2. 65 O-seal ring 19x2.65 1:1:1:1:1:1:1:1:1:1
13 (700.40.023 B700.40.023 V2R TR T AN B S R, Oil suction pipe assembly ,hydraulicpump: 1 : 1 {1 i1 ¢ 1:+1:i1:1:1:i1
14 |700.40.146 B700.40.146 k% Bl Spacer ring 1:¢1i1:i1:+1471:81:1%81°%1
15 [JB/T 982 D05-982-18 OH AR P 18 Combined sealing washer 18 2 22 212 2 2:2:2:2
16 1160.54.108 B160.54.108 BEIER Bolt 1:1:1:1:1:1:1:1:1:1

102




IR H A E B
0il outlet pipe
. assembly, hydraulic pump

SBERERRE ()
Hydraulic Steering Assembly/(III )

103



EREFERER (—)
Hydraulic Steering Wheel Assembly( 1 )

Fel RE PR o5 e M Qty.

Ser.No. Part No. ERP No. 650]654(700]704|750]754|800(804| 850|854
1 1800.40.019 B800.40.019 Ep A nk =g =Y Return oulet pipe assembly 1:1:+1:1:1:1:1:1:i1:1
2 |ZBJ15001 D16-15001-32 :ME4ED32 Clamp D32 4:4:4:4:4:4:4:4:4:%4
3 [1204.40.101 B1204.40.101 HEERE Hose 1:1:i1:1:i1:1:1:1:1:1
4 1900.40.012-1 B900. 40. 012-1 %5\ V48 2 % Steering hydraulictankassembly: 1 i 1 :1:1:i1:1:1:1{1:1
5 1900.40.013-1 B900. 40. 013-1 = RWATREESH Bracket ,hydraulicsteeringtank i 1 i 1:1i1:1:i1:1:1:1:1
6 |GB/T97.1 D05-97. 1-10 & 10 Washer 10 202 2. 221212 2 22
7 |GB/T93 D05-93-10D P10 Washer 10 444 441474 4 44
8 |GB/T6170 D03-6170-10 WEEMI0 Nut M10 20212 2 2.2 2.2 2 2
9 [(GB/T5783 D01-5783-10%25 HZHEM10 X 25 Bolt M10x25 4:4:4:4:4:4:4:4:4:4
10 |900.40.103-1 B900. 40. 103-1 K% Hose 1:1:1:1:+1:1:+1:1:1:1
11 [700.40.023-1  B700.40.023-1 WZEME AN MR Oil suction pipe assembly hydraulicpump § 17111 1 1 1.1 1 1
12 |GB/T93 D05-93-08 H#IE8 Wahser 8 2:2:2:2:2:2:2:2:2:2
13 |GB/T5783 D01-5783-8x35 HE{EM8 X 35 Bolt M8x35 4:4:4:4:4:4:4:4:4:4
14 [CBT1-E310HL122R iC91-CBT1-E310HL122R (B i RE VL IR Constant overflow pump 1:1:1:1:1:1:1:1:1:1
15 |GB 3452.1 D07-3752.1-19x2.65 :0FE 2 31 BB 19 X 2. 65 O-seal ring 19x2.65 1i1i1i1i1i1i1i1i1:1
16 |GB/T5783 D01-5783-8x25 #ZfEM8 X 25 Bolt M8x25 4:4:4:4:4:4:4:4:4:14
17 |JB/T 982 D05-982-18 2H &2 28 18 Combined sealing washer 18 2122 21212122122
18 [160.54.108 B160.54.108 KEER Bolt 1:1i1:+1:i1:+1:1:1:81%1
19
20
21
22

WK 3 E

104




ZERHENE B

A[\]. 0il feed pipe assembly, left

iy
2 (////ll \ “,‘.

FHHNE B
& 0il feed pipe assembly,right

EH—16

D

@ {—( (T

18

©

12

SBERERR ()
Hydraulic Steering Assembly/(III )

105



EWEFERER (2
Hydraulic Steering Wheel Assembly(III)

e R= PR i e HE Quy.
Ser.No. Part No. ERP No. 650]654(700]704|750]754|800(804| 850|854
1 |[700.40.022A B700.40.022A VHELERE B Left hose assembly ,hydrauliceylinder: 1 ;1 :1:1:i1:1:i1:i1:i1:i1
2 (700.40.029A B700.40.029A WMELARE SR Right hose assembly,hydrauliccylinder : 1 ¢ 1 :1:1:1:1:1:1:1:1
3 |700.40.027 B700.40.027 VT 22 B 48 S R, Left pipe assembly ,hydrauliceylinder: 1 11 :1:1:i1: 1:1:i1:1:{1
4 |JB/T982-1977 D05-982-16 HAE T HIE 16 Combined sealing washer 16 414 4 4 4 44414 4
5 (700.40.112 B700.40.112 YR AEMI6X 1. 5 Hollow bolt M16x1.5 2:2:12:12:12:12:12:12:12:2
6 |GB/T6170-1986 :D03-6170-8 BERFMS Nut M8 1i1:1:1:1:81:1:81:81¢1
7 |GB/T93-1987 :D05-93-8 Hu B8 Washer 8 1:1:1:1:1:1:1381:1¢%1
8 [700.40.145 B700.40.145/W XU Double pipe clip 2:2:12:12:12:12:12:2:2:2
9 [700.40.026 B700.40.026 VL A B R e Right pipe assembly ,hydrauliccylinder: 1 : 1 : 1 :1:1:1:1:1:1:1
10 |GB/T5783-1986 :D01-5783-8x25 HZHEM8 X 25 Bolt M8x25 1:1:1:1:1:818181381¢%1
11 |700.40.115 B700.40.115/W yhifiT 4% (2) PIn roll (2) ,hydraulic cylinder 1:1:1:1:1:1:181:1:1
12 |700.40.109 B700.10.109/W i &E Support tube 4:4:4:4:4:4:4:4:4:14
13 |700.40.024-1 B700.40.024-1 EapELS R Steering hydrauliccylinderassembly: 1 i 1 i 1:1:1:i1:i1:1:i1i1
14 |GB/T9459-1986 :D03-9459-16x1.5 #ERIM16X 1. 5 Nut M16x1.5 2:12:12:1212:12:12:12:12:2
15 [GB/T 91-1986 :D09-91-4x40 FF D454 X 40 Split pin 4x40 3:3:3:13:13:13:3:3:3:3
16 |GB/T 6179-1986:D03-6179-20 BEREM20 Nut M20 1i1:i1:i1:i1:i1:i18181:1
17 |700.40.151 B700.40.151/W 3P Washer 1:1:1:1:1:81:1:1:1¢%1
18 |700.40.111 B700.40.111/W yH&EL44% (1) Pinroll (1) ,hydrauliccylinder i 1:1:1:1:1 1:1:1i1 1

106




SERERE (—)
Transfer Case Assembly( | )
107



SENFEERR (—)

Transfer Case Assembly (1)

FE[  fiE WIRHRAS o e HE Q.
serNo.|  Part No. ERP No. 650|654 700{704|750| 754|800[804| 850|854
1 |GB/T93 D05-93-10 #PE10 Washer 10 12 12 12 12 12
2 |GB/T5783 D01-5783-10x30 :AEM10 X 30 Bolt M10x30 4 4 4 4 4
3 1804.42.123 B804.42.123/W # R Cover board 1 1 1 1 1
4 |GB/T5783 D01-5783-10x25 B #M10 X 25 Bolt M10x25 6 6 6 6 6
5 1804.42.020 B804.42.020 B EE S Front Jacket 1 1 1 1 1
6 |GB3452.1 D07-3452.1-46.2x3.55 | O B& 35 8] 46. 2 X 3. 55 :O-real ring 46.2x3.55 2 2 2 2 2
7 |GB/T879 D09-879-6x40 44 6X40 Spring -type straight pin 6x40 2 2 2 2 2
8 [704.42.120 B704.42.120 &R E Connecting hub splines 2 2 2 2 2
9 |(704.42.139 B704.42.139  Rif&E5hH Rront driving shaft 1 1 1 1 1
10 [GB/T 894.1 D10-894.1-30 #%4B&830 Circlip 30 2 2 2 2 2
11 (804.42.021 B804.42.021 P RS Middle Jacket 2 2 2 2 2
12 |GB/T9877.1  :D07-9877.1-40x55x8F: ylj #FB40 X 55X 8 Oil sealing FB40x55x8 2 2 2 2 2
13 |GB/T276 D06-276-6008-2RZ | i 2K 6008—2RZ Bearing 6008-2RZ 1 1 1 1 1
14 |704.42.140 B704.42.140 BRI Bearing bush 1 1 1 1 1
15 |804.42.119 B804.42.119  f£zhiitEiEEE Connecting hub splines 1 1 1 1 1
16 |804.42.125 B804.42.125/W : H [&] &l K Ji& Middle bearing housing 1 1 1 1 1
17 |GB/T 119 D09-119-A8x20 44 A8X 20 Pin A8x20 2 2 2 2 2
18 (GB/T93 D05-93-16 PAES LR 16 Washer 16 2 2 2 2 2
19 |(GB/T5783 D01-5783-16x45 BB EM16 X 45 Bolt M16x45 2 2 2 2 2
20 |804.42.141 B804.42.141 &y EE Bearing housing 2 2 2 2 2
21 |GB/T93 D05-93-08 SR F S Washer 8 8 8 8 8 8
22 |GB/T5783 D01-5783-8x20: HEFEM8 X 20 Bolt M8x20 8 8 8 8 8
23 [704.42.121 B704.42.121 JG{EshEh Rear driving shaft 1 1 1 1 1

108




. EIFEER (—)
Cont. Transfer Case Assembly (1)

s RE YIRS Sk Narme & Qty.

Ser.No. Part No. ERP No. 650(654| 700(704| 750{ 754|800{804| 850|854
24 804.42.022  B804.42.022 JSHEMEAH Rear Jacket 1 1 1 1 1
25 |GB/T 5783  |D01-5783-10x35 | WEAEM10X 35 Bolt M10x35 4 4 4 4 4

109




)

S ENFERE posmzs > (
Transfer Case Assembly (forufied) ( 1T )

110



SRFEER (2D

Transfer Case Assembly CII)

FE| RE PIRHRES . Name i Qty.
Ser.No. Part No. ERP No. 700|704 750( 754 750A{ 754A| 800|804 850|854

1 [GB/T283 D06-283-NJ304 :#hz&NJ304 Bearing NJ304 1 1 1 1 1

804.42.111 B804.42.111 ArEh4E o A #S (8. 3-24) iMiddle gear ,transfer case 1 1 1 1 1

804.42.111A B804.42.111A 4»ahfE [E¥i%e (9. 5-24) :Middle gear ,transfer case 1 1 1 1 1
3 |GB/T893.1 D05-893.1-52 452 Gear 52 1 1 1 1 1
4 1804.42.116 B804.42.116 fBE Spacer bush 1 1 1 1 1
5 |GB/T119 D09-119-10%25 44A10X 25 Pin A10x25 2 2 2 2 2
6 [GB/T3452.1 D07-3452.1-132x3.55 : O 25 H1 BB 132 X 3. 55 O-seal ring 132x3.55 1 1 1 1 1
7 |(804.42.158 B804.42.158 fRE Spacer bush 1 1 1 1 1
8 [804.42.115 B804.42.115 SRS EE (8. 3-24) (Passive gear ,transfer case 1 1 1 1 1

804.42.115A B804.42.115A 4rEfa#sh % (9. 5-24) (Passive gear ,transfer case 1 1 1 1 1
9 |804.42.160 B804.42.160 1 = Meshing sleeve 1 1 1 1 1
10 |804.42.101 B804.42.101/) 4 @hfEiE Transfer case 1 1 1 1 1
11 |GB/T93 D05-93-12 #HE12 Washer 12 5 ) b b 5
12 |GB/T5783 D01-5783-12x35 2 #:M12 X 35 Bolt M12x35 5 5 5 5 5
13 [804.38.152 B804.38.152 HR ) %8 (8. 3-24) Middle gear 1 1 1 1 1

804.38.152A B804.38.152A  Hi[H] k%L (9. 5-24) Middle gear 1 1 1 1 1
14 |GB/T276 D06-276-6206 %6206 Bearing 6206 1 1 1 1 1
15 |GB/T3452.1 D07-3452.1-75x3.56 : 0F 25 1} B 75 X 3. 56 O-seal ring 75x3.56 1 1 1 1 1
16 [804.42.136 B804.42.136  JEimakik Gasket 1 1 1 1 1
17 |804.42.113 B804.42.113 A% Cover of bearing 1 1 1 1 1
18 |GB/T899 D01-899-10x25 BEFEM10-M10 X 25 Bolt M10-M10x25 4 4 4 4 4
19 |GB/T93 D05-93-10 HPE 10 Washer 10 8 8 8 8 8
20 |GB/T6170 D03-6170-10 BERFM10 Nut M10 4 4 4 4 4
21 (704.42.149 B704.42.149 sh Fr%y S ahEE sk Joint of PTO 1 1 1 1 1
22 |704.42.143-1 B704.42.143-1/W & X Ji& Gear fork seat 1 1 1 1 1

111




s SFEE (2D

Cont. Transfer Case Assembly CII)

s K5 YRR K Name HE Qty.

Ser.No. Part No. ERP No. 650(654|700]|704]750|754(800{804)850|854
23 |GB/T848 D05-848-12 B 12 Washer 12 1 1 1 1 1
24 |JB/T798 D01-798-12x1.5 HEZEMI2X 1.5 Plug M12x1.5 1 1 1 1 1
25 |GB/T93 D05-93-08 #.58 Washer 8 2 2 4 2 4
26 |704.42.147-1  B704.42.147-1 [RACEERE Stop bolt 2 2 2 2 2
27 |704.42.109 B704.42.109  Ft& Bush 2 2 2 2 2
28 |GB3452.1 D07-3452.1-8.5x1.8 :0FZ #8 3:1B8]8. 5 X 1. 80 O-seal ring 8.5x1.80 1 1 1 1 1
29 |GB/T93 D05-93-14 BB 14 Washer 14 1 1 1 1 1
30 (804.42.148 B804.42.148/W | IFFE4T Stop bolt 1 1 1 1 1
31 |GB/T97.1 D05-97.1-10 B 10 Washer 10 2 2 2 2 2
32 |GB/T91 D09-91-2x18 442X 18 Pin 2x18 2 2 2 2 2
33 |704.42.144-1  B704.42.144-1 HEYHT Control rod 1 1 1 1 1

704.42.144C B704.42.144C  #AT (BN 1 1 1 1 1
34 |704.42.013 B704.42.013 IR F RS Handle control lever assembly 1 1 1 1 1
35 |GB/T5783 D01-5783-14x40 | WZFEM14 X 40 Bolt M14x40 1 1 1 1 1
36 |GB/T6170 D03-6170-14  WERFM14 Nut M14 1 1 1 1 1
37 |700.38.165 B700.38.165 W Spring 1 1 1 1 1
38 |704.42.156 B704.42.156  Efr4 Pin 1 1 1 1 1
39 [GB3452.1 D07-3452.1-15%2.65 :OFE- 25 351 Bl 15 X 2. 65 O-seal ring 15x2.65 2 2 2 2 2
40 (804.42.142-1 B804.42.142-1/W i 3R X 1 1 1 1 1
41 |GB/T879 D09-879-6x35 446X 35 2 2 2 2 2
42 |704.42.157 B704.42.157/W fkE 1 1 1 1 1
43 |804.42.155 B804.42.155/W SEhiAR 1 1 1 1 1
44 |704.42.154 B704.42.154  EEHAR 1 1 1 1 1
45 (804.42.118 B804.42.118  #AHHh 1 1 1 1 1

112




g oHfhER (=)

Cont. Transfer Case Assembly (III)

e RZ YRS o Name HE Qty.

Ser.No. Part No. ERP No. 650(654|700]|704]750|754(800{804)850|854
46 |GB/T894.1 D05-894.1-35  #%ME35 1 1 1 1 1
47 |GBIT276 D06-276-6007  #H7&6007 1 1 1 1 1
48 |GB/3452.1 DO07-3452.1-56x3.55  OJF- 25 35} 8156 X 3. 55 1 1 1 1 1
49 |GB/T9877.1 D07-9877.1-32x52x8F  yi] 5 FB32 X 52 X 8 2 2 2 2 2
50 |GB/T879 D09-879-6x40 446X 40 1 1 1 1 1
51 (704.42.112 B704.42.112 P ) 4y 1 1 1 1 1
53 |GB/T5783 D01-5783-10%40 #ZFM10 X 40 4 4 4 4 4
54 |GB/T70.1 D02-70.1-8x25 BE%TM8 X 25 2 2 2 2 2
55 |804.38.109 B804.38.109 ARSI E 3% (8. 3-24) 1 1 1 1 1

804.38.109A B804.38.109A ByIKE)EF %k (9. 5-24) 1 1 1 1 1

113







ISR E (—)
Clutch Assembly (1II)

P RZ YRS o Name #E Qty.

Ser.No. Part No. ERP No. 650|654 (700|704]750]754({800|804]850|854
1 |GB/T894.1 D05-894.1-30  #430 Block a turn 30 44 4 4 444 4 44
2 |GB/T97.1 D05-97.1-30 H#E 30 Washer 30 4144 44474 4 44
3 [800.43.035 B800.43.035/W A5 &iZBEARBE ML &f:  Right the Han making to move pedal armmatchapiece § 1 1 1 1 1 (111 1:1i1:1:1
4 (800.43.034 B800.43.034/W E#HIZNEEAR B /S  Leftthe Han making to move pedal armmatchapiece § 1 11 1 1 (1717111171 1
5 |GB/T1096 D20-1096-8x25 4825 Key 8%25(] 2 221212122122 2
6 (800.43.160 B800.43.160 i Bh 2 B R Bl Maketomovetohangpedalstalk: 1 :1:1:1:1:1:1:1:{1:1
7 800.43.032 B800.43.032 A b ] BE ALtk Rigntthe Han making to move in the center arm match a piece 1 1 111 1:1:1
8 [800.43.033 B800.43.033 P PIE S g e i3 Left the Han making to falter armmatchapiece © 1 7 1 0 1 i 1:1: 1 1 1i1:i1
9 (800.43.031-1  B800.43.031-1/W AE#IF B E A  Lefrthe Hanmakingtomoveinthe centerarmmatchapiece § 1 1 1 1 1 (111 1:1:i171 1
10 (800.43.032 B800.43.032 A HIEh o A RIS Right the Han making to move inthe center arm mateh a picce 11111 1:1:1
11 |800.43.166 B800.43.166 R In the center arm Chen set 1:¢1:1:1:1:1:1:1:¢1:1
12 (800.43.037 B800.43.037/D #Izh_ERArE -S4 Make to move to up pull pole Han to matchapiece | 2 © 2 1 2121212121212 2
13 |GB/T91 D09-91-3.2x20 443. 2%20 Sell 3.2*20 88 8 8:8:8:8 8:8 8
14 |GB/T882 D09-882-10x32 44%HB10%*32 Sell stalk B 10*32 8:8:8 8:8:8:8: 8:8 8
15 |GB/T97.1 D05-97.1-10 HE10 Washer 10 88 8 8:8:8: 8 8:8 8
16 |GB/T6170 D03-6170-10  E&FM10 The Luo female M10 4144 441474 4 44
17 |700.43.134-1  B700.43.134-1 AHEEE:X Right allied connect fork 44 4 4 444 4 44
18 [700.43.152-1  B700.43.152-1/W A 3&EZEYX Left conjunction fork 49414 441474 4 44
19 (800.43.036 B800.43.036/D #Izh FHATE &4 Make to move next pull pole Han to matchapiece | 2 @ 2 1 2: 2212 21212 2
20 [JB/T7940.1 D11-7940.1-8x1 yHAFM8*1 Qil cup M 8*1 4144 4 444 4 44
21 |GB/T6170 D03-6170-10(7c ) M2 RFM10-£2 The Luo female M10-left 2 2. 2:2:12:2 222 2

115




11

11 12
13

14 16

25

HEh_EM (2D
Brake Assembly( Il )

116

19
20

22
23
21

24

18

19



HFIBRER (2D

Brake Assembly (1I)
Fr5 K5 LS SR Narme HE Qty.
Ser.No. Part No. ERP No. 650(654|700]|704]750|754(800|804)850|854
1 |GB/T6172-1986:D03-6172-12  HERM12 Nut M12 2122222222 2
2 (700.43.117 B700.43.117  &izhEE %Y Brake arm pin 1 1:1:1: 1. 1:1:1:1:1
3 |GB/T91-1986 D09-91-4x26 444X 26 pin 4x26 55 5 5 5 5 5 5 5 5
4 |GB/T882-1986 :D09-882-B14x45 : §4#B14 X 45 ClevispinwithheadB14x45 :1:1:1:1:1:1:1:i1:1:1
5 (700.43.114 B700.43.114  JEH|F)ae iR Left brake rocker 1 1111 1:1:1:1:1
6 (700.43.019 B700.43.019 BEFELSRK Rubber cover assembly 1:1:1:1:1:1:1:1:1:1
7 |GB/T 5783-1986 D01-5783-10x35 BEFEM10 X 35 Bolt M10x35 4474 4 44 4 4 44
8 |GB/T93-1987 D05-93-10 HE10 Washer 10 11:11:11: 11111171111 1111
9 (700.43.118 B700.43.1183 &%izh3espiE 57 /i Rocker seat ,brake 1 1111 1:1:1:1:1
10 |700.43.139 B700.43.139  #kik Gasket 1 1111 1:1:1:1:1
11 |HG4-692-1967 D07-55x85x12PD jh3PD55 X 85X 12 Oil sealing PD55x85x12 2122222222 2
12 |GB/T 898-1988 :po1-898-AG12-12x1.25x40 : BEAEAGM12-M12 X 1. 25 X 40 :Stud AGM12-M12x1.25%40 5:5bi5:5:b5i5:5:5i5:5h
13 |700.43.101 B700.43.101  #izh3emetk Gasket ,brake seat 1 1:1:1: 1. 1:1:1:1:1
14 |700.43.102 B700.43.102 Iz A Left brake hosing 1 1:1: 1 1 1
800.43.102 B800.43.102  ZE#|zhes7eik Left brake hosing 11 1 1
15 |GB/T93-1987 D05-93-12 HpE 12 Washer 12 55 5 5 5 5 5 5 5 5
16 |GB/T6171-1986!D03-6171-12x1.25 WEHRFMI2X 1. 25 Nut M12x1.25 55 5 5 5 5 5 5 5 5
17 |700.43.015 B700.43.015 #l|ZhEEEH B Friction disk assembly 2.2 2 2 2:2:2:2:2:2
18 |GB/T882-1986 :D09-882-B14x26 | 44%hB14 X 26 ClevispinwithheadB14x26 12 12 :2:2:12:2:2:2:2:2
19 |700.43.108 B700.43.108 #ilzh R4 Brake pressure dis